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EKRA company

Competences and guarantees

AT4 wireless is a testing laboratory accreditedtlisy National Accreditation Body (ENAC -Entidad Nawal de
Acreditacion), to perform the tests indicated ia @ertificate No. 51/LE 147.

AT4 wireless is a laboratory with a measuremenitifaéin compliance with the requirements of Seati.948 of the
FCC rules and has been added to the list of feslivhose measurements data will be accepted ijuct@an with
applications for Certification under Parts 15 oraf8e Commission's Rules. Registration Numbe@267.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datasented in this report, which is the resulthef neasurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repadititiis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maimémce of the confidentiality of all information aédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persi@n of AT4 wireless.

General conditions

1. This report is only referred to the item thas$ hadergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.
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Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Control N° Description Serial N°© Date of reception
51697/029 Portable terminal HTT-500-2 NYPA-17 20627

51697/022 Battery 300-01175 2016-11-22
51697/012 Antenna 300-00498 2016-11-22

1. Sample S/01 has undergone the test(s).

All radiated tests indicated in appendix A.

Sample S/02 is composed of the following elements:

Control N° Description Model Serial N°© Date of reception

49985B/021 Portable terminal HTT-500-2 NYPA-16 201618

49985B/019 Dummy battery with power 300-00742 2016-07-18
supply cable

1. Sample S/02 has undergone the test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a Digital handhelditehfor TETRA, Tl D-LMR and P25 with external ants, keypad and
display. It can also include a Bluetooth module ar@PS receiver inside.

Identification of the client
TELTRONIC, S.A.U.
Poligono Malpica, Calle F-Oeste (50016). Zaragd2RA(N).

Testing period
The performed test started 2016-07-19nd finished o0r2016-12-29.

The tests have been performed\atl wireless.
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Environmental conditions

AT4©@ B DEKRA

WiReELESS
a DEKRA company

In the control chamber, the following limits weret ®xceeded during the test:

Temperature Min. :_15 c
Max. = 35 °C
Relative humidity mg;lzzz%zz
Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <1Q

In the semianechoic chamber, the following limiergvnot exceeded during the test.

Temperature Min. = 15 °C
P Max. = 35 °C
. - Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Normal site attenuation (NSA)

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

Field homogeneity

More than 75% of illuminated surface is betweem@ 6
dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements, thesolt limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C

Relative humidity Min. =20 %
Max. = 75 %

Air pressure

Min. = 860 mbar
Max. = 1060 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <1Q
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Remarks and comments

1: Used instrumentation.

Conducted Measurements

Spectrum analyser Agilent PSA E4440A
Climatic chamber HERAEUS VM 04/35
DC power supply R&S NGPE 40/40
Radiocommunication analyzer HP 8920A
Wideband Power sensor R&S NRP-Z81

ahrONE

Radiated Measurements

AT4@

WiReELESS
a DEKRA company

D DEKRA

Last Cal. date  Cal. due date

2015/10 7200
2016/03 2088/0
2014/11 2017/11

2014/01 7a0m

2016/04 8/

Last Cal. date  Cal. due date

Semianechoic Absorber Lined Chamber ETS FACT3

1. 200STP N.A. N.A.

2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03  2017/03

3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz

4 SCHWARZBECK BBHA 9120 D 2016/11 2019711

5. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12

6. EMI Test Receiver R&S ESU 26 2015/11 2017/11
RF pre-amplifier 10 MHz-6 GHz SCHWARZBECK

7. BBV9743 2016/04 2017/07

8. RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA 2016/02 2018/02

0118-1M
2: This information has been provided by the agppiic
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Testing verdicts

Not applicable ... : N/A
= 1T S : P
L= 11 T : F
[N L0) 4 [ST= T =T N : N/M
FCC PART 90 PARAGRAPH VERDICT
NA| P | F [NM
2
Clause 90.207, 90.535: Modulation characteristics NM

Clause 90.209, 90.531: Occupied Bandwidth
Clause 90.205, 90.541, 90.635: RF output power

Clause 90.210, 90.691: Emission mask

Clause 90.221, 90.543: Adjacent channel power

Clause 90.213, 90.539: Frequency stability
Clause 90.210, 90.221, 90.543, 90.691: Spurioussoms at antenna terminals
Clause 90.210, 90.221, 90.543, 90.691: Radiatedstons

2: see point “Remarks and comments”.

T ©| ©| ©f ©T| ©T| O
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Appendix A — Test results
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a DEKRA company
TEST CONDITIONS

Power supply (V):
Vnom =7.4Vdc

VmaX: 8.4Vdc

D DEKRA

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from rechargedda#ery

Type of antenna = external connectable antenna

Rated RF Output Power:
- Mode P25 C4FM (8.1 kHz bandwidth): 35 dBm (3.16 W)

- Mode TETRA (22 kHz bandwidth): 32.5 dBm (1.78 W)
- Mode Tl D-LMR (20 kHz bandwidth): 32.5 dBm (1.78 W)

TEST FREQUENCIES:

Highest channel

769-775 MHz | 799-805 MHz | 809-824 MHz 854-869 MHz
band band band band
Lowest channel 769.0125 MHz 799.0125 MHZz809.0125 MHz 854.0125 MHz
Middle channel 772.0125 MHg  802.0125 MKz 816.5MHZ 861.5 MHz
774.9875 MHz 804.9875 MH223.9875 MHz 868.9875 MHz

Report No: (NIE)

51697RRF.002 Page 10 of 129

2017-01-10



AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, “9) D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CONDUCTED MEASUREMENTS

The equipment under test (EUT) was set up in dddderoom and it is connected to the spectrum aealyr
power meter through a calibrated attenuator.

Spectrum analyser or Power
EUT Attenuator meter

For frequency stability test the EUT was placeddi@s climatic chamber and connected to a frequematgr
using a low loss cable. A external DC power supydg connected to the EUT for voltage variation. test

Temperature Chamber

EUT

Antenna

Conector @ » Attenuator »| Frequency meter
(optional)

Report No: (NIE)
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RADIATED MEASUREMENTS
The equipment under test was scanned for spurioiss®ns in the frequency range 30 to 10000 MHz.

All radiated tests were performed in a semi-aneclbiamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1608z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-10 GH@Hz-18 GHz Double ridge horn antenna).

For radiated emissions in the range 1 GHz-10 GHz ith performed at a distance closer than the speci
distance, an inverse proportionality factor of 28 per decade is used to normalize the measuredfadiata
determining compliance. The sample is preparedhst fransmits continuously when the batteries are
connected

The equipment under test was set up on a non-ctimdytatform and the situation and orientation wased

to find the maximum radiated emission. It was atsated 360° and the antenna height was varied froord
meters to find the maximum radiated emission.

Measurements were made in both horizontal andce¢pianes of polarization.

Radiated measurements setup f < 1 GHz

ANECHOIC CHAMBER
Measuring 360°Rotating
Antenna Table
‘ ‘ | 3 mdistance
1<
AntennaMast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Report No: (NIE)
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Radiated measurements setup f > 1 GHz

VWWWWWAWWWWWWWWWAWWAWY

Preamplifier Horn antenna

EUT

x 2 B
1 m distance

Shielded control room for
Spectrum :
radiated measurements
analyser
Report No: (NIE)
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Modulation Characteristics

SPECIFICATION
FCC §2.1047 and 890.207

(a) Voice modulated communication equipment. A euwy equivalent data showing the frequency respohtee

audio modulating circuit over a range of 100 to ®®{z shall be submitted. For equipment requiretidee an
audio low-pass filter, a curve showing the freqyerasponse of the filter, or of all circuitry inBéal between the
modulation limiter and the modulated stage shaBugamitted.

(b) Equipment which employs modulation limiting. @urve or family of curves showing the percentage of
modulation versus the modulation input voltage Idhalsupplied. The information submitted shall bffisient to
show modulation limiting capability throughout thenge of modulating frequencies and input modulasiignal
levels employed.

(c) Single sideband and independent sideband edejptone transmitters which employ a device owdito limit

peak envelope power. A curve showing the peak epeepower output versus the modulation input veltsigall
be supplied. The modulating signals shall be tineesia frequency as specified in paragraph (c) 211949 for the
occupied bandwidth tests.

(d) Other types of equipment. A curve or equivatiaits which shows that the equipment will meetntloglulation
requirements of the rules under which the equiprisett be licensed.

RESULTS(The following information has been provided bg #pplicant)

TRANSMITTER LOW PASS FILTER P25:

The modulation used is Continuous 4 Level Frequekiodulation (C4FM), with a modulation rate of 4.8
ksymbols/sec (9.6 kbits/sec).

The access scheme is Carrier Sense Multiple AGGSIA).

The low pass filter used for pulse shaping in tla@gmitter is a cascade of a Nyquist Raised Cdsiter (RC)
followed by a Shaping Filter (SF). This is followbd an FM modulator with an FSK deviation of 1800Hz

The theoretical frequency response of the RC filedfined by the P25 standard (TIA-102.BAAA) is:

H(f) = 1for [f| < 1920 Hz
H(f)=0.5+0.5cos (2 71f/1920) for 1920 Hz < |f | < 2880 Hz
H(f) = ofor |f| > 2880 Hz

The theoretical frequency response of the SF is :

[P(f)] =(pf/4800)/sin(pf/4800) for |f| <2880 Hz

The following graph shows the combined transfecfiom of the aforementioned filters.

Report No: (NIE)
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HTT-500-2 Transmitter low pass filter for C4FM modulation:

P25 Combined RC and SF Magnitude Response (dB)
10 T T T T T

o
10 -

20

T
] i

N o

\

Maagnitude (dB)

Frequency (kHz)

TRANSMITTER LOW PASS FILTER TETRA and Tl D-LMR:

The modulation used is p/4-shifted Differential @uaary Phase Shift Keying (p/4-DQPSK), with a matlan
rate of 18 ksymbols/sec (36 kbits/sec).

The access scheme is TDMA with 4 physical chanpeiarrier.
A root-raised-cosine filter (RRC) is used as traitigmg and receiving filter in this digital commugaition system to
perform matched filtering. The combined responssuzh two filters is that of the raised-cosineefiltThe raised-

cosine filter is a frequently used filter for pulsieaping in digital modulation, known for its abjlito minimize
intersymbol interference (1SI).

The theoretical frequency response of the RRQ filefined by the TETRA standard is:

G(f)=1for fi| < (L —a)/ 2T

6(f) = JO.B(l—sin (w)) for (1- a)/2T < [f |<(1+ a)/2T

G(f) =0for [f| > (1 +a)/ 2T

where T is the symbol period, and a is the rollfatftor.

The following two graphs show the transfer functmithe aforementioned filter when the modulatienTi D-
LMR (a = 0.2) and TETRA({ = 0.35), respectively.
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HTT-500-2 Transmitter low pass filter for TI D-LMR modulation:

Alpha=0.2 Magnitude Response (dE)

a0 + .
B0 - .

80 r 1

Magnitude (dB)

140 -

180 L L L L 1 L L 1 L L
o 10 20 30 40 50 B0 70 B0 90 100

Frequency (kHz)

HTT-500-2 Transmitter low pass filter for TETRA modulation:

Alpha=0.35 Magnitude Response (dE)

ELE S _
an | -
60 | .
80| _

100

Magnitude (dB)

120

140

160 b

180 L L L L L . . L L L
o 10 20 £l 40 S0 e 0 a0 £ 100

Frequency (kHz)

Report No: (NIE)
51697RRF.002 Page 16 of 129 2017-01-10



AT4 wireless, S.A.U. Y
Parque Tecnoldgico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AUDIO LOW PASS FILTER (All modulations):

The modulation is limited by the data charactersséind its filters.

In the previous section the phase and quadratuecbes (I and Q) are filtered with a root-raisedim® filter
(RRC) with a symbol rate of 18 ksymbols/sec.

Then, the signal is/4-DQPSK modulated (see the plots before).

The signal processing is carried out using a Tl BRWAIC3106 codec which contains the following loasp
filter.

HTT-500-2 Audio low pass filter:

Audio Filter Frequency Response
5 T T T T T

B

i | 1 i I i |
500 1000 1500 2000 2500 3000 3500 4000
Frequency (Hz)
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SPECIFICATION
FCC §2.1049, §90.209, §90.531.

AT

O

WiReELESS
a DEKRA company

Occupied Bandwidth

Band plan for the 758-775 MHz and 788-805 MHz bands

Subject to compliance with the spectrum usageieffay requirements set forth in §90.535, two or foantiguous
narrowband (6.25 kHz) channels may be used in amattibn as 12.5 kHz or 25 kHz channels, respectively

809-824 MHz and 854-869 MHz bands.

Frequency band (MHz)| Channel spacing (kHg)  Autheatibandwidth (kHz)

809-824/854-869

25

20

D DEKRA

Note: Operations using equipment designed to opevith a 25 kHz channel bandwidth may be authorigetb a
22 kHz bandwidth if the equipment meets the Adja€drannel Power limits of § 90.221.

METHOD

The EUT was configured to transmit a modulatedieasignal. The 99% occupied bandwidth and the dB6
bandwidths were measured directly using the bailtandwidth measuring option of spectrum analyg&dBA.

The occupied Bandwidth was measured according ot go2 of Guidance 971168 D01 Power Meas License

Digital Systems v02r02.

RESULTS (see next plots)

P25 C4FM 8.1 kHz. 769-775 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 8.0335 10.557
Highest 8.0271 10.095

Measurement uncertainty (kHz)

<+0.08

P25 C4FM 8.1 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 8.0664 10.626
Highest 8.0401 10.603

Measurement uncertainty (kHz)

<+0.08
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TI D-LMR 20 kHz. 769-775 MHz band.

AT

a DEKRA company

O

WiReELESS

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)
Lowest 19.4282 22.423
Highest 19.4464 22.423

Measurement uncertainty (kHz)

<+0.17

TI D-LMR 20 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4018 22.407
Highest 19.4254 22.411

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.769-775 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.1514 24.157
Highest 21.1201 24.123

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.799-805 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)
Lowest 21.1258 24.135
Highest 21.1369 24.159

Measurement uncertainty (kHz)

<+0.17
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T1 D-LMR 20 kHz. 809-824 MHz band.

AT

a DEKRA company

e,

WiReELESS

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4326 22.423
Middle 19.4361 22.391
Highest 19.4269 22.39

Measurement uncertainty (kHz)

<+0.17

T1 D-LMR 20 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4408 22.415
Middle 19.4451 22.421
Highest 19.4223 22.399

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz. 809-824 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.1362 24.126
Middle 21.1344 24.123
Highest 21.1128 24.152

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.1179 24.120
Middle 21.1170 24.129
Highest 21.1304 24.135

Measurement uncertainty (kHz)

<+0.17
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P25 C4FM 8.1 kHz. 769-775 MHz band.

Lowest Channel

AT4@

WiReELESS
a DEKRA company

= Agilent

Ref 4@ dBm

#Atten 20 dB

#Peak

M

Wi

34 >
dB i

b

S,

LeAw

M1 52

Center 769.812 588 MHz
#Res BW 188 Hz

Occupied Bandwidth
8.8335 kHz

Transmit Freq Error  182.322 Hz
% dB Bandwidth 18.557 kHz

#YyBW 1 kHz

Span 28 kHz
Sweep 293.8 ms (1068 pts)

Occ BH % Pwr 99.00 7
% dB -26.08 4B

Highest Channel

3 Agilent

Ref 48 dBm

#Atten 20 dB

#Peak

ST i,

?Mj"m

Wi

30
4B v

\Vk

,/—J'

My

il T

i leadoenwey

LaAw

Ml 352

Center 774,987 588 MHz
#Res BH 180 Hz

Occupied Bandwidth

8.0271 kHz

Transmit Fregq Error  179.775 Hz
% dB Bandwidth 18.895 kHz

#VEH 1 kHz

Span 28 kHz
Sweep 2938 m3 (1008 pts)

Occ BH £ Pwr 99.008 ¥
®dB -26.08 dB

D DEKRA
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P25 C4FM 8.1 kHz. 799-805 MHz band.

Lowest Channel

- Agilent

AT-

NC,

WiReELESS
a DEKRA company

Ref 48 dBm

#Atten 20 4B

#Peak

W"“""’U’_““\r

o

IR

o

LA

LAy

ML S2

Center 799.012 5068 MHz

#Res BW 106 Hz

Occupied Bandwidth
8.0664 kHz

Transmit Freq Error
% dB Bandwidth

170,825 Hz
18.626 kHz

#BH 1 kHz

Span 20 kHz
Sweep 293.8 ms (1008 pts)

Occ BH # Pur 99,00 ¥
% dB -26.88 dB

Highest Channel

3 Agilent

Ref 48 dBm

#Atten 20 4B

#Peak

e

dB/

SK,J‘ﬁHH

Offst

e

38
dB

i,

N

.

!

LaPy

Ml 52

Center 384,987 588 MHz

#Res BH 108 Hz

Occupied Bandwidth
8.0401 kHz

Transmit Freq Error
% ¢JB Bandwidth

254.979 Hz
18.683 kHz

#JEH 1 kHz

Span 28 kHz
Sweep 2938 ms (1008 pts)

Occ BH ¥ Puwr 99.08 ¥
®dB -26.00 dB

D DEKRA
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TI D-LMR 20 kHz. 769-775 MHz band.

Lowest Channel

3 Agilent

Ref 30 dBm #Atten 20 dB

AT-

a DEKRA company

WiReELESS

"ol B DEKRA

#Peak

Log ,nv_;v Fﬂvvj\ P
1@ < Wi

R

LagAw

M1 52

Center 769.012 56 MHz
#Res BH 300 Hz #\JBH 1 kH=

Occupied Bandwidth
19.4282 kHz

Transmit Freq Error -135.248 Hz
% dB Bandwuidth 22.423 kHz

Span 58 kHz
Sweep 527.2 ms (1008 pts)

Occ BH % Pwr 99.08 ¥
% dB -26.00 4B

Highest Channel

. Agilent

Ref 38 dBm #Atten 20 dB

#Pegk

i oy

Loy

LagAw

M1 52

Center 774.987 50 MHz
#Res BW 300 Hz #\VBH 1 kHz

Occupied Bandwidth
19.4464 kHz

Transmit Freq Error  -151.891 H=
% ¢dB Bandwidth 22.423 kHz

Span 50 kHz
Sweep 527.2 ms (1060 pts)

Occ BH £ Pwr 99,68 %
®x dB -26.00 B
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TI D-LMR 20 kHz. 799-805 MHz

Lowest Channel

3 Agilent

band.

AT-

WiReELESS

"ol B DEKRA

a DEKRA company

Ref 38 dBm

#Atten 20 4B

#Peak

jses Fhwﬁm

-““\,’FV

LaAw

M1 52

Center 799.012 56 MHz
#Res BH 360 Hz

#/BH 1 kHz

Occupied Bandwidth
19.4018 kHz

Transmit Freq Error
% ¢JB Bandwidth

-144.605 Hz
22.487 kHz

Span 58 kHz
Sweep 527.2 ms (1060 pts)

Occ BH £ Pwr 99,68 7
®dB -26.00 dB

Highest Channel

# Agilent

Ref 38 dBm

#Atten 20 dB

#Peak

e el
i S

e

*""%m .

LaAw

M1 352

Center 884,987 508 MHz
#Res BW 360 Hz

#YBH 1 kHz

Occupied Bandwidth
19.4254 kHz

Transmit Freq Error
% dB Bandwidth

-144.895 Hz
22.411 kHz

Span 58 kHz
Sweep 527.2 ms (1008 prs)

Occ BH % Pur 99.00 ¥
®x dB -26.00 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

TETRA 22 kHz.769-775 MHz band.

Lowest Channel

# Agilent
Ref 38 dBm #Atten 28 dB
#Paak
Log A “"\th\ gt YT T
18 s ¢
dB/ / L
Offst
dB Fﬁfg LH
oot T R
LaAw
Ml 52
Center 769.812 50 MHz Span 58 kHz
#Res BN 300 Hz #UBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
21.1514 kHz x dB -26.008 dB

Transmit Freq Error -45.417 Hz
% dB Bandwidth 24.157 kH=z

Highest Channel

# Agilent

Ref 38 oBm #Atten 20 dB
#Peak

Log AL vm‘wﬁ WJ e “'\L
16 ¢ i

LaPy

M1 S2
Center 774.957 50 MHz Span 58 kHz
#Res BH 308 Hz #VEH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BW 7 Pwr  99.00 7
21.12081 kHz x dB -26.00 dB

Transmit Freq Error -90.968 Hz
% dB Bandwidth 24.123 kHz
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TETRA 22 kHz.799-805 MHz band.

Lowest Channel

3 Agilent

AT-

WiReELESS

"ol B DEKRA

a DEKRA company

Ref 38 dBm #Atten 20 dB

#Peak

Log o
16 S”“L”J

YA
VV“\ YA

4B/ /

LagAw

Ml 52

Center 799.812 58 MHz
#Res BW 308 Hz

Occupied Bandwidth
21.1258 kHz

Transmit Fre¢g Error  -7.916 Hz
% dB Bandwuidth 24.135 kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (100G pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Highest Channel

3 Agilent

Ref 38 dBm #Atten 20 dB

#Peak

L v
09 5>W“L~J

N Y -
) 2%

LeAw

Ml 52

Center 804,987 56 MHz
#Res BH 3608 Hz

Occupied Bandwidth
21.1369 kHz

Transmit Freq Error  -44.994 Hz
% dB Bandwuidth 24.159 kHz

#VEH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1080 pts)

Occ BH £ Pwr 99.68 2
®dB -26.00 4B
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Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

TI D-LMR 20 kHz. 809-824 MHz band.

Lowest Channel

WiReELESS

"ol B DEKRA

a DEKRA company

3 Agilent
Ref 38 dBm #Atten 28 dB
#Peak "
Log o ﬂ‘V\ﬁ'\ gl T "
18 < f
dB/ /
Offst
dB H; \LM
me'!ﬁ n N

\F Tl NS, bty e, .
LagAw
Ml 352
Center 309.012 58 MHz Span 58 kHz
#Res BW 308 Hz #UBH 1 kHz Sweep 527.2 ms (100G pts)

Occupied Bandwidth
19.4326 kHz

Transmit Freg Error  -1439.688 Hz
% dB Bandwuidth 22.423 kHz

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

3 Agilent

Ref 38 dBm #Atten 20 dB

#Peak

Log wredpipd v,

MY'
nﬂnMW

LeAw

Ml 52

Center 816.508 06 MHz
#Res BHW 300 Hz #\BH 1 kHz

Occupied Bandwidth
19.4361 kHz

Transmit Freq Error  -152.478 Hz
% dB Bandwuidth 22.391 kHz

Span 58 kHz
Sweep 527.2 ms (1080 pts)

Occ BH £ Pwr 99.68 2
®dB -26.00 4B
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g > D E KRA

a DEKRA company

Highest Channel

3 Agilent
Ref 38 dBm #Atten 20 dB
#Peak
10 $ 4 o
4B/ / \,
Dffst
4B M{f ‘I\M
~ -
et s
LagAv
Ml 32
Center 823.987 50 MHz Span 58 kHz
#Res BH 208 Hz #JBH 1 kHz Sweep 527.2 ms (1008 pts)
Occupied Bandwidth Occ BH % Pur 9900 %
19.4269 kHz ® B -26.00 dB

Transmit Freq Error -141.636 Hz
% dB Bandwidth 22.390 kHz

TI D-LMR 20 kHz. 854-869 MHz band.
Lowest Channel

3 Agilent
Ref 38 dBm #Atten 20 dB
#Peak
10 4 3 Y
4B/ / N,
Offst
dB W'J} \!m
PERNCLS, VWhi““JHﬂxﬂwn
LagAw
Ml S2
Center 854,012 59 MHz Span 58 kHz
#Res BH 308 Hz #+VEH 1 kH=z Sweep 527.2 ms (1080 pts)
Occupied Bandwidth Occ BH Z PWr 9900 7
19 44@8 kHZ ® dB -26.00 dE

Transmit Freq Error  -158.842 Hz
% dB Bandwidth 22.415 kHz
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Middle Channel

AT-

WiReELESS

"ol B DEKRA

a DEKRA company

2 Agilent

Ref 30

dBm

#Atten 20 dB

#Peak

A
T A

dB/

Offst

38
dB

P MMMW

i
Li

LgAw

M1 52

Center

861.508 B0 MHz

#Res BW 300 Hz

Occupied Bandwidth
19.4451 kHz

Transmit Freq Error

% dB

Bandwidth

#/BH 1 kHz

-137.766 Hz
22.421 kHz

Span 56 kHz
Sweep 527.2 ms (1680 pts)

Occ BH ¥ Pur 99.60 %
¥ dB -26.008 4B

Highest Channel

# Agilent

Ref 38 dBm

#Peaak

LgAwy
Ml 32

#fAtten 20 dB

.

R A

el MW

A Vm“ﬁiﬂﬁvnuwhwm

Center 868,987 50 MHz
#Res BW 368 Hz

Occupied Bandwidth
19.4223 kHz

Transmit Freq Error

% dB

Bandwidth

#WBH 1 kHz

-148.750 Hz
22.399 kHz

Span 58 kHz
Sweep 527.2 ms (1008 pts)

Occ BH % Pwr 99.80 ¥
®x dB -26.00 4B
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g > D E KRA

a DEKRA company

TETRA 22 kHz. 809-824 MHz band.

Lowest Channel

# Agilent
Ref 38 dBm #Atten 20 dB
#Peaak
109 AL A,
10 & [ &
4B/ L/ N
Offst
dB jﬁ k
.ﬂ_f"

enNﬁm""‘“wW %Wm
LgAw
Ml 52
Center 809.812 50 MHz Span 58 kHz
#Res BN 300 Hz #YBH 1 kHz Sweep 527.2 ms (1080 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7

21 1362 kHZ X dB -26.60 4B

Transmit Freq Error -29.199 H=
% dB Bandwidth 24.126 kHz

Middle Channel

# Agilent

Ref 38 dBm #Atten 28 dB
#Peak

Log L w\wn P
16 & ias W\LV
dB/ / \

W
9JWﬂwﬂ*”“”M”Nﬂ; HmVM““”h*&w»wiﬁm

LgAw

Ml 32
Center 816,508 68 MHz Span 58 kHz
#Res BH 308 Hz #BH 1 kHz Sweep 527.2 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
21.1344 kHz x dB  -26.00 dB

Transmit Freq Error  -37.888 Hz
¥ dB Bandwidth 24.123 kHz
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Highest Channel

# Agilent

Ref 38 dBm #Atten 20 dB
#Peaak

Log AT A V_.VJmU ored
10 b b\ H\pv
dB/ / \

Offst _’Ff ‘5‘(_

N T AN A

LgAwy

Ml 32
Center 823,987 58 MHz Span 56 kHz
#Res BH 308 Hz #BH 1 kHz Sweep 527.2 ms (1060 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
21.1128 kHz x dB -26.00 dB

Transmit Freq Error -56.483 Hz
% dB Bandwidth 24.152 kHz

TETRA 22 kHz. 854-869 MHz band.

Lowest Channel

5 Agilent

Ref 30 dBEm #Atten 20 dB
#Peak

5%9 ?mu “"\Wﬂ.H ﬂdfu g “le
dB/ / \

OFfst >/ N
dB / Y
o

LaAy

M1 32
Center 854,012 56 MHz Span 56 kHz
#Res BH 300 Hz #VEH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
21.1179 kHz x dB  -26.99 dB

Transmit Freq Error -36.625 Hz
¥ B Bandwuidth 24,128 kHz
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Middle Channel

# Agilent

AT-

"ol B DEKRA

WiReELESS

a DEKRA company

Ref 38 dBm

#Atten 28 dB

#Peaak

™ -
qf‘v-"v Wb\*’\ﬂv

Tond”
mf"lmMMw

LaAw

M1 352

Center 861.560 88 MHz
#Res BW 300 Hz

#I/BH 1 kHz

Occupied Bandwidth
21.117@ kHz

Transmit Freq Error
% B Bandwidth

-41.198 Hz
24.129 kHz

Span 5@ kHz
Sweep 527.2 ms (1068 pts)

Occ BH % Pwr 99.08 ¥
®x dB -26.00 dB

Highest Channel

x5 Agilent

Ref 38 dBm

#fAtten 20 dB

#Peak

"‘\Wf\ P
oIy

ﬂ“_fmﬁr-""'m

¥y

LaAy

Ml 52

Center 868.987 58 MHz
#Res BW 360 Hz

#VEW 1 kHz

Occupied Bandwidth
21.1384 kHz

Transmit Freq Error
¥ dB Bandwidth

-43.816 Hz
24.135 kHz

Span 56 kHz
Sweep 527.2 ms (1000 pts)

Occ BH £ Pwur 99,08 ¥
® dB -26.08 4B
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RF Output Power
SPECIFICATION

FCC 8§2.1046, 890.205 and §90.541. 769-775 MHz &9d8D5 MHz bands.
The transmitting power of a portable (hand-held) omust not exceed 3 watts ERP (34.77 dBm).

FCC 82.1046, §890.205 and 890.635. 809-824 MHz &4d8%9 MHz bands.
The maximum output power of the transmitter for rfebtations is 100 watts (20 dBw / 50 dBm).

METHOD

The conducted RF output power measurements were raadhe RF output terminals of the EUT using an
attenuator and a calibrated wideband power sensor.
The effective radiated power e.r.p. is calculatg@diding the declared maximum antenna gain (dBd).

RESULTS
Declared antenna gain: 0 dBi (-2.15 dBd).

P25 C4FM 8.1 kHz Bandwidth Frequency Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm
769.0125 34.70 32.55
769-775 MHz band
774.9875 34.63 32.48
799.0125 34.72 32.57
799-805 MHz band
804.9875 34.67 32.52
Measurement uncertainty (dB) <+0.33
TI D-LMR. 20 kHz Bandwidth Frequency Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm
769.0125 32.26 30.11
769-775 MHz band
774.9875 32.25 30.10
799.0125 32.22 30.07
799-805 MHz band
804.9875 32.25 30.10
809.0125 32.19 30.04
809-824 MHz band 816.5 32.17 30.02
823.9875 32.21 30.06
854.0125 32.30 30.15
854-869 MHz band 861.5 32.27 30.12
868.9875 32.30 30.15
Measurement uncertainty (dB) <+0.33
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Parque Tecnologico de Andalucia, ,4 ’ @

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

WirELESS
a DEKRA company

D DEKRA

TETRA. 22 kHz Bandwidth Frequency Maximum average| Maximum average
(MH2z) power (dBm) power e.r.p.(dBm
769.0125 32.35 30.20
769-775 MHz band
774.9875 32.33 30.18
799.0125 32.29 30.14
799-805 MHz band
804.9875 32.24 30.09
809.0125 32.20 30.05
809-824 MHz band 816.5 32.20 30.05
823.9875 32.22 30.07
854.0125 32.27 30.12
854-869 MHz band 861.5 32.27 30.12
868.9875 32.30 30.15
Measurement uncertainty (dB) <+0.33

Verdict: PASS
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Emission Mask
SPECIFICATION
FCC §90.210, FCC §90.691:

Frequency band (MHz)| Mask for equipment with audi@ | Mask for equipment without audio low
pass filter pass filter

809-824/854-86% B G

3: Equipment used in this licensed to EA or nondyatems shall comply with the emission mask prowisiof §90.691.

5: Equipment may alternatively meet the Adjacentr@eaPower limits of §90.221.

Emission Mask BFor transmitters that are equipped with an audig-pass filter, the power of any emission must be
attenuated below the unmodulated carrier poweagHpllows:

(1) On any frequency removed from the assignedufraqy by more than 50 percent, but not more th&hpHdcent of the
authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigneduraqy by more than 100 percent, but not more tfhpgercent of the
authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assignedufrrqy by more than 250 percent of the authorizedialth: At least 43
+ 10 log (P) dB.

FCC 890.691 Emission mask requirements for EA-based syst@usof-band emission requirement shall apply oolythe
“outer” channels included in an EA license and pectrum adjacent to interior channels used by ifmnhlicensees. The
emission limits are as follows:

(1) For any frequency removed from the EA licerséequency block by up to and including 37.5 kHe power of any
emission shall be attenuated below the transnptierer (P) in watts by at least 116 Lg@6.1) decibels or 50 + 10 LegfP)
decibels or 80 decibels, whichever is the lessemaation, where f is the frequency removed from ¢knter of the outer
channel in the block in kilohertz and where f isajer than 12.5 kHz.

(2) For any frequency removed from the EA licersé&@quency block greater than 37.5 kHz, the paemny emission shall
be attenuated below the transmitter power (P) itisalay at least 43 + 10LegfP) decibels or 80 decibels, whichever is the
lesser attenuation, where f is the frequency remhdram the center of the outer channel in the bliockilohertz and where f
is greater than 37.5 kHz.

METHOD

The emission masks were measured at the RF owputinials of the EUT using an attenuator and a spect
analyser with a built-in spectrum mask measurerfugrdtion.

RESULTS (see next plots)

Measurement uncertainty (dB) <+0.33

Verdict: PASS

Report No: (NIE)
51697RRF.002 Page 35 of 129 2017-01-10



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

Emission Mask B.
809-824 MHz band. TI D-LMR 20 kHz Bandwidth.
Lowest Channel

Total Pur: 32.26 dBm
Ref 20 08dBm Spectrum (Ref: Total Pwr)
10.06

|
e

l_...”'f.
prantettr? T

209 MHz fibs Limit Rel Limit 809.1 MHz
Total Pwr Eef: 32.26 dBm / ZH.BHEH kH=
Lowar < -Paak-> 1l

Dar
StartiHz) StoptHz) Meas BlLICHz) dBc  FregdHz) dBc pFreq(Hz)

H.HE0A 16.884 k 108.A6 -12.86 289,681 M -14.47 2E9.62 M
1h.884 k 20.888 k 188.66 -29.24 ge49.868 M -38.E7 ge9.82 M
208,884 k CH.80A k 188.06 -78.E49 2e8.99 M -70.06 29,684 M
50.884 k GH.884 k 188.66 -88.67 g688.96 M -88.82 gE9.86 M

Middle Channel

Total Pur: 32.25 dBm

Ref 20 08dBm Spectrum (Ref: Total Pwr)
10.96 [
dB/ l_
! . ]
{ L
| |I ——
A L;M""‘r
Lhwww

816.4 MHz Akbs Limit Rel Limit 8166 MHz
Total Pwr Ref:  32.25 dbm 7 2B.BBBB kHz

Lowar < —Paak-> lpoer
StartiHz) StoptHz) Meas BlLICHz) dBc  FregiHz) dBc  FregiHz)

H.6B884 16.884 k 188.46 -12.12 g16.58 M -14.81 g16.51 M
18,868 k 28,868 k 166.808 -29.21 g16.49 M -28.60 g16.51 M
g mM
5M

20,884 k SH.B0A k 108.A6 -78.51 21E.4 -78.54 g216.52 M

50.884 k GH.888 k 188.66 -88.43 g16.4 -88.84 816.55 M
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Highest Channel

NC,

WiReELESS

AT-

a DEKRA company

D DEKRA

Total Pwr: 32.22 dBm
Ref 30.80dBm Spectrum (Ref: Total Pwr)
16,86 |
e
il L} 1
| { l
1 | I
b Lilm
. A
W b 'W
823.9 MHz fbs Limit Rel Limit 824 MHz
Total Pwr Baf: 3222 dBm 7 2H.HBEH kHz
Lowar “-Peak-> Uppaer
StartiHz) StopiHz) Meas BRCHz) dBc FregiHz) Bz FregiHz)
H.AAEE 16068 k 1680808 -12.1E 82399 M -14.5E 82399 M
16.668 k 26668 k 16680 -29.H9 82398 M -2E. 46 824668 M
26.868 k SH.ARE k 16H.HA -78.49 32396 M -7r.43 2461 M
CA.AEE k EH.AEE K 1680808 -88.77 82394 M -87.57 82484 M

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.
Lowest Channel

Total Pur:
Ref 30.60dBm

32.45 dBm

Spectrum (Ref: Total Pwr)

168

dB/

R

R R

554 MHz fbs Limit Rel Linit 554.1 MHz

Total Pwr Bef: 32,45 dBm 7 ZH.HBEE kHz

Lowar <-Paak-> Upoar

StartiHz) StoptHz) Meas BlCHz) dBc  FregiHz) dBc  FregiHz)
A.BEAA 18.888 k 16680 -11.493 854,81 M -14.32 854,82 M
18,888 k 28,888 k 166,80 -249,16 a54.88 M 249,49 854,82 M
20,868 k SH.BEAE k 16680 -79.84 853.99 M -78.71 854,83 M
SH.BEA k EE.BBA k 166,808 -37.549 a53.96 M -349.13 854,87 M
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Middle Channel

AT4©

WiReELESS
a DEKRA company

D DEKRA

Total Pwr:  32.44 dBm
Ref 30.80dBm Spectrum (Ref: Total Pur)
16,86 |
Wi
:I L
| d b |
1 |I | I—
o e T
861.4 MHz fibs Limit Rel Limit 861.6 MHz
Taotal Pwr Baf: 32,44 dBm 7 2H.HBEH kHz
Lower <-Peak-> Upper
StartiHz) StopiHz) Meas BlCHz) dBc  FregiHz) dBc  FregiHz)
H.AAEE 16068 k 168080 -12.82 BE1.58 M -14.23 BE1.51 M
16.668 k 26668 k 16H.H8A -29.12 BE1.49 M -36.64 AE1.51 M
28,8688 k CH.AEE k 16888 -78.894 26148 M -75.29 g861.52 M
CH.AEE k EH.AEE k 16B.80 -B7.78 BE1.44 M -BE.27 BE1.55 M

Highest Channel

Total Pur:  32.24 dBm
Ref 30.004Bm Spectrum (Ref: Total Pur)
16,86 |
P
; B .
| ;'J L
868.9 MHz fbs Limit Rel Limit 8649 MHz
Total Pwr Baf: 3224 dBm 7 2H.HBEH kHz
Lowar <-Poak-> Upoar
StartcHz) StoptHz) Meas BlCHz) Bz Freg(Hz> dBz  Freg(Hz>
H.AAEE 16068 k 1680808 -12.82 BE2.99 M -14.39 BE8.99 M
16.66B k 26688 k 16H.HA -249.63 AE8.98 M -3H.58 AE9.HE M
208.8608 k CH.AEE k 1680808 -BE.H7 BEB.95 M -B4.495 86961 M
CH.AHE k EH.AEE k 16680 -E8.E5 BER.94 M -E7.53 BE9.H4 M
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Emission Mask EA.
809-824 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

- Agilent

WiReELESS
a DEKRA company

Ref 32.19 dBm

#Hug
Log
18
dB/
Dffst
30
JdB

PAwvg

Y
33 FC

£0f
50k
Swp

#Atten 30 4B

| PASS LIMIT1

ey

Center 889.812 58 MHz
#Res BH 380 Hz

Highest Channel

Span 288 kHz
#YEH 1 kHz Sveep B.669 5 (10600 pts)

# Agilent

Ref 32.21 dBm

#Fvg
Log
18
dB/
Offst
3
dB

PAva

W1 52
33 FC

£(f:
f»Gok
Swp

#Atten 30 dB

| PASS LIMIT1

J
i

|

il

A i

Center 823.987 58 MHz
#Res BW 300 Hz

Span 208 kHz
#+VBH 1 kHz Sweep 6.669 5 (1006 pts)

AT4@ B DEKRA
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E KRA
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www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

3 Agilent

Ref 32.3 dBm #Atten 30 dB
#Avg

12 | PASS LIMIT1
2 Jm

)

| !

V1 s2 \
33 FC

AA ,
£t
£50k wﬂ” |
" T s
Center 854,012 56 MHz Span 208 kHz
#Res BH 300 Hz #JBH 1 kHz Sweep 6.669 5 (1006 pts)

Highest Channel

# Agilent

Ref 32.3 dBm #Atten 30 4B
#Avg
Log

éfg{ | PASS LIMIT1 W
St JII I M

38
dB

PAvg \

V1 sz y
33 FC yv[
AA I

£0fn
Swp WMWW ' !

Center 868,987 50 MHz Span 288 kHz
#Res BH 300 Hz #JBH 1 kHz Sweep 6669 5 (1008 prs)
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Adjacent channel power
SPECIFICATION
FCC §90.221. 809-824/854—-869 MHz bands.

(a) For the frequency bands indicated below, omratusing equipment designed to operate with &i25
channel bandwidth may be authorized up to a 22bddmwidth if the equipment meets the adjacent okigrower
(ACP) limits below. The table specifies a value floe ACP as a function of the displacement fromdhannel
center frequency and a measurement bandwidth kHz8

(c)(1) Maximum adjacent power levels for frequendiethe 809-824/854—-869 MHz band:

Frequency offset Maximum ACP (dBc) for devicesMaximum ACP (dBc) for devices 15
less than 15 watts watts and above
25 kHz -55 dBc -55 dBc
50 kHz -65 dBc -65 dBc
75 kHz -65 dBc -70 dBc

(2) In any case, no requirement in excess of -3& dBall apply.

(d) On any frequency removed from the assignedufrrgy by more than 75 kHz, the attenuation of anisgion
must be at least 43 + 10 log (Pwatts) dB.

FCC 8§90.543. 769—-775/799-805 MHz bands.

The Adjacent Channel Power (ACP) requirements fobi\d transmitter and 12.5 kHz channel size arevshim
the following table. The table specify a valuettoe ACP as a function of the displacement fromctiennel center
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement lmeaysed.

12.5 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100
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AT

O

WiReELESS

a DEKRA company

D DEKRA

The Adjacent Channel Power (ACP) requirements fobil transmitter and 25 kHz channel size are shiovthe
following table. The table specify a value for th€P as a function of the displacement from the okhcenter
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement beaysed.

25 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) -75
In the paired receive band 30 (s) -100

METHOD

The Adjacent Channel Power measurements were ntable RF output terminals of the EUT using an atédor
and a spectrum analyser with a built-in adjaceanoklel power (ACP) measurement function.

RESULTS

See next plots.

Measurement uncertainty (dB)

<+0.64 (Non-swept mesBents)

<+2.03 (Swept measurements)

Verdict: PASS
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P25 C4FM 8.1 kHz. 769-775 MHz band.

Lowest Channel

AT-

NC,

WiReELESS
EKRA company

4 Agilent

Ref 38 dBm #Atten 30 dB

#Avg

Log
18

dB/ ” m

Offst ]

30
dB |

FAvg

W1 S2mm$mwﬁwm

bty

Center 769.012 58 MHz
#Res BH 180 Hz

RHS Results Froq 0ffcet

#UBW 1 kHz

Ref Bl dee Lower ggy

Carrier Power 9,375 kHz  E.25H kHz -55.29 -26.65 -4
34.65 dBm /  15.63 kHz  F.25A kHz -F3.24 -28.59 -§
21.88 kHz  E6.258 kHz -BE.61 -31.36 -F
12.5608 Lz 37.58 kHz  25.88 kHz -£4.89 -20.45 -§
E2.58 kHz  25.88 kHz -£9.89 -35.24 -F
87.08 kHz  25.88 kHz -72.38 -37.73 -7

Span 288 kHz
Sweep 3562 5 (1000 pts)

dBc UPPer gER

3.44 -8.79
4,18 -29.45
4.97 -368.33
4.22 -29.57
g.22 -34.58
2.93 -38.28

Agilent

Ref 38 dBm #Atten 30 dB

#Avg

dB/

Offst

38
dB

Y

PAvg

o o

Wit

Center 769.012 5 MHz
#Res BW 1 kHz

RMS Results Frog offzet

#WEW 18 kHz

Ref Bl dpe Lower 4oy

Span 858 kHz
Sweep 2.481 5 (1086 pts)

dBe Unper goy,

Carrier Power 1588 kHz ~ 188.8 kHz -72.93 -36.93 -73.17 -37.12
36.85 dBm /  258.8 kHz  1@A.B kHz -77.25 -41.28 -77.81 -48.96
150080 ke 350.8 kHz 1888 kHz -78.73 -42.67 -78.82 -42.77

D DEKRA
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AT4@

WiReELESS
a DEKRA company

# Agilent

Ref 34.65 dBm

Atten 20 dB

Mkrl 772806 MHz
-49.79 dBm

#Awg
Log

18
dB/

Offst
38
dB

D
-40.3

dBin

FAva
V1 32

33 FC
AA

£f:

FTun

Swp

h N e Lk
b L Ll L

" "
LB b e | b b " Laia t

Center 769.81 MHz
#Res BH 38 kHz

= Agilent

Span 38 MHz

#JBH 1 MHz #Sweep 2 5 (2000 pts)

Ref 34.65 dBm

Atten 28 dB

Mkrl 768575 1 MHz
-51.42 dBm

#Awg
Log

18
dB/

Offst
38
dB

D
-48.3

dBm
FARvq

W1 52

[
I
. —

53 FC
AA

£t

258k

Swp 1

[ bbeargn

Center 769,012 5 MHz
#Res BH 30 kHz

Span 2 MHz

#«UBH 1 MHz #Sweepn 2 5 (1008 ptsd

D DEKRA
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2 Agilent

Mkrl 781.988 MHz
Ref 34.65 dBm Atten 28 dB -56.74 dBm
#Hug
Log
18
dB/
Offst
38
dB

D
-40.3
dBm

PRy

VY1 s2
53 FC

AA
£ | ||
FTun J[

ANE

Start 768.000 MHz Stop 799.000 MHz
#Res BW 308 kHz #UBH 1 MH=z #3weep 2 5 (2008 pts)

l

i

3
[ada

e 5 Lk P Lk (Ao N)
ALY

3 Agilent

Mkrl 881.692 MHz
Ref 8 dBm #Atten 18 4B -65.491 dBm
#Aug
Log
18
dB/
Offst
21
dB

D
-B5.3
dBm

PRy

V1 sz
53 FC
AA
£if
50k
Swp

o

Start 795.000 MHz Stop S06.000 MHz
#Res BH 38 kHz #UBH 1 MH=z #5weep 20 5 (1008 pts)
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a DEKRA company

Highest Channel

Ref 38 dBm #Atten 30 dB
#Awg
Log '
18 !
dB/ by
Dffst '
3 ‘AI Li
dB |
[
PHUQ [ 1 L
H1 S2F m W“i“
Center 774.987 50 MHz Span 288 kHz
#Res BN 100 Hz #YBH 1 kHz Sweep 3.562 s (1000 pts)
RMS Results Freq 0ffeet  Ref B dBc LoWer ggn dic UPPEr g
Carrier Fower 9,375 kHz E.25A kHz -53.6A -17.48 -GE.44 -14.83
35.66 dBm /  15.63 kHz  B.258 kHz -54.37 -28.76 -63.81 -28.71
12.0A80 kHz  21.88 kHz  6.258 kHz -£5.29 -26.69 -66.20 -36.60
37.58 kHz  25.88 kHz -65.33 -29.72 -BG.15 -29.54
E2.5A8 kHz 25,88 kHz -B49.649 -34.89 -YE.A4 -34.44
87.58 kHz  25.88 kHz -72.94 -37.33 -73.64 -38.84

Adgilent

Ref 38 dBm #Atten 38 dB
#Fvg
Log
18
dB/
Offst
3
dB

o W,

PAvg W-#M %
i szmwmwwwwm M%%W i iia

Center 774,987 5§ MHz Span 850 kHz
#Res BH 1 kHz #BH 18 kHz Sweep 2.481 5 (1000 pts)
RMS Results Fraq 0ffset  Ref BWM  dBc LoWer ggy dic UPPer gep

Carrier Fower  156.8 kHz  1AB.6 kHz -71.83 -3E.77 -71.28 -3E.84

34.76 dBm 4  258.8 kHz 1880 kHz -75.34 -41.88 -75.78 -41.52

12 CHAR kHz 258.8 kHz  188.8 kHz -7E.ES -42.38 -7E.57 -42.31
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- Agilent

AT-

a DEKRA company

Ref 35.6 dBm

Atten 28 dB

Mkrl 777.966 MHz
-49.46 dBm

#Avg
Log

18
dB/
Offst

38
dE

ol
-39.4

dBm
FAva

Wl 52

53 FC
AA

£

FTun

Swp

s, e i,

- b oL i PRIy

Center 774.99 MHz
#Ras B 36 kHz

#YBH 1 MHz

# Agilent

Span 38 MHz
#5weep 2 5 (2000 pts)

Ref 35.6 dBm

Atten 20 dB

Mkrl 774.558 1 MHz
-58.52 dBm

#Fvg
Log

18
dB/
Offst

1
dB

1]
-39.4

dBin
PAva

Wl 52

| —
—
.
[

33 FC
AA

£f:

58k

Swp

Center 774987 5 MHz
#Res BH 38 kHz

#YBH 1 MHz

Span 2 MHz
#Sweep 2 5 (1000 pts)
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]
I
%wp ﬁ/ \H“L

WiReELESS
a DEKRA company

22 Agilent

Mkrl 787.487 MHz
Ref 35.6 dBm Atten 20 dB -57.18 dBm
#Hug
Log
18
dB/
Dffst
30
dB

-35.4
dBm

PAwvg

V1 32
53 FC
AA
£0f
FTun

o
-

.

f

P i TR Y ILIJ—L 1 (TF R A e . TRV TPy
Y ey L kbl (it i o Ly YT o T Ll b Lk

Start 774000 MHz Stop 799.080 MHz
#Res EW 20 kHz #BH 1 MHz #Sweep 2 5 (2000 pts)

% Agilent

Mkrl 799.832 MHz
Ref @ dBm #Atten 10 dB 65,82 dBm
#Avg
Log
18
dB/
Offst
20
dB
D
-654.4
dBEm

PAwva

V1 352
53 FC
RA rarsmepaann
£0f
5@k
Swp

Wl

Start 793.008 MHz Stop 806000 MHz
#Res BH 30 kHz #YEH 1 MHz #Sweep 20 5 (1008 pts)
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AT4@

a DEKRA company

P25 C4FM 8.1 kHz. 799-805 MHz band.

Lowest Channel

Agilent

D DEKRA

Ref 3@ dBm

#Atten 38 dB

#Fwg

Log
18

dB/

Offst

38
dB

PAva

. so e

e ity

Center 799.812 50 MHz
#Res BW 106 Hz

RMS Results Frog 0ffset

Carrier Fower 3,375 kH=
34.89 dBm 4 15.63 kHz
12.5A88 kH 21.88 kHz
? 37.58 kH=

52.58 kHz

87.508 kHz

#WBK 1 kHz

Ref EW dBe Lower gy dec UpRer gpy

£.258 kHz -51.0% -17.89 -51.68 -16.11
E.258 kHz -E3.73 -28.84 -B3.68 -28.71
E.25H8 kHz -E7.28 -32.39 -BG.63 -38.74
25.88 kHz -E4.55 -29.56 -£4.59 -29.71
25.88 kHz -E9.75 -34.87 -E9.7E -34.87
25.08 kHz -73.22 -38.34 -73.21 -35.33

Span 208 kHz

Sweep 3.562 5 (1080 pts)

Ref 38 dBm

38 dB

#Atten

#Fvg

Log
18

dB/

Offst

1
dB

rn‘
A

PAva

|- Ha b

W1 52

ahl

AL

MMWWWWW

Center 799.812 5 MHz
#Res BH 1 kHz

RHS Results rFrog 0ffoet

Carrier Power 15A.8 kHz
35.43 dBm / 256.8 kHz
12.5HA8 kHz 358.8 kHz

#VBH 18 kHz
Ref Bh dBc Lower ggp dBe UPPEr 4By
1088 kHz -72.81 -37.38 -72.E -37.22
1888 kHz -75.85 -41.42 -7E.78 -41.34
1AB.B kHz -77.97 -42.54 -77.97 -42.54

Span 856 kHz

Sweep 2.481 5 (1000 pts)
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% Agilent

Mkrl 882086 MHz
Ref 34.89 dBm Atten 26 dB -49.78 dBm
#Fwg
Log
18
dB/
Offst
30
dB
0l
-48.1
dBm

PRvg

V1 52
53 FC

AA
£(Fy: Il
FTun ] [

I

s 1 I b oy | 4 Akl Frapa] L 4 i . N
s e bafs) el i e by e e

Center 799,812 MHz Span 38 MHz
#Res BH 30 kHz #\JBH 1 MHz #Sweep 2 5 (2000 prs)

= Agilent

Mkrl 798681 1 MHz
Ref 34.39 dBm Atten 20 dB -49.87 dBEm

#Hug
g /|

18
|

e

Center 799.812 5 MH=z Span ¢ MHz
#Res BW 38 kHz #YEBH 1 MH=z #Sweep 2 5 (1000 pts)
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AT-

O

WiReELESS
a DEKRA company

D DEKRA

# Agilent

Ref 34.83 dBm

Atten 28 dB

Mkrl /86.6588 MHz
-57.56 dBm

#Avg
Log

1@
dB/
Offst

3@
dB

b
-4a.1

dBm

PRvg

V1 52

53 FC
AA

£

FTun

Swp

u‘j \u

T 1o

PR F—L
il

Lot *

FERR NP PIPP T i Ty |

ey -l
iy

Start 775,000 MHz
#Res BH 30 kHz

#YBH 1 MHz

3 Agilent

Stop §01.900 MHz

#Sweep 2 5 (2000 pts)

Ref @ dBm

#Atten B 4B

Mkrl 775.399 MHz
-68.83 dBm

#[vag
Log

19
dB/

Dffst

Start 768,080 MHz
#Res BW 30 kHz

#YBH 1 MHz

Stop 776000 MHz
#5weep 2 5 (1060 pts)

Report No: (NIE)
51697RRF.002

Page 51 of 129

2017-01-10



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Highest Channel

3 Agilent

AT-

a DEKRA

NC,

WiReELESS

company

D DEKRA

Ref 38 dBm

#Htten 38 dB

#Avg

Log
18

dB/

(Offst

38
dB

PAwg

WL 352

IM‘\M@E

WY

Center 804,987 56 MHz

#Res BW 180 Hz

RHE Results Froq 0ffoet

Carrier Powar
34.76 dBm
12.56868 kHz

#WBH 1 kHz

Ref Bl dEc Lower gpp dEc
9,375 kHz  E.258 kHz -54.35 -18.68 -49.34
15.52 kHz  E.258 kHz -£3.97 -28.21 -£3.98
21.88 kHz  E.258 kHz -E4.24 -28.49 -£3.58
37.58 kHz  25.88 kHz -54.51 -28.76 -G489
£2.58 kHz  25.A8 kHz -E0.51 -34.75 -78.17
87.58 kHz  25.88 kHz -73.24 -36.45 -72.98

Span 288 kHz

Sweep 3.562 5 (1006 pts)

Uppar gin

-14.58
-29.15
-29.12
-249.34
-35.41
-38.14

3 Agilent

Ref 38 dBm

#PAtten 30 dB

#Avy

PAwvg

Wl sk

M

i

e

i

ko

Center 3049387 5 MHz

Span 858 kHz

Sweep 2481 5 (1080 pts)

#Res BH 1 kHz #UBH 18 kHz
RMS Results Freq 0ffcet  Ref B dBc Lower gpy dBe UPPer gpy
Carrier Fower  158.8 kHz  186.8 kHz -72.37 -37.16 -71.94 -36.73
35.22 dBm /  256.8 kHz  1BA.B kHz -7E.05 -8.84 -76.17 - 48,95
13.CH08 kHz 3CH.A kHz  1BA.B kHz -77.54 -42.33 -77.01 -42.69
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ."7) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

= Agilent

Mkrl 5@7.981 MHz

Ref 34.76 dBm Rtten 20 dB -50.08 dBm
#Avg

FETRRATIR | Y Lt oLt PP ) ki & ot it Y Al Y
. e o

# T Ty il . .
L] banh o il i T T an | L i

Center 804,99 MHz Span 38 MHz
#Res BH 30 kHz #BH 1 MH=z #3weep 2 5 (2000 pts)

- Agilent

Mkrl 885.486 9 MHz
Ref 34.76 dBm Atten 20 dB -50.35 dBm

#Avg
Log /\
16
|

OFfst \
i

|

|

30
dB

ol }
-48.2
dBm (

FAva

Vlose [ \
g A

£0fn A Y,
50k >
Swp 1

' e | MM e
Center 304,937 5 MHz Span 2 MHz
#Res BW 38 kHz #YBH 1 MHz #3weep 2 5 (1000 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

22 Agilent

Mkrl 792,772 WHz

Ref 34.76 dBm Atten 20 dB —5?:83 dBm
#Avg

dB/
Offst
3@
dB

D
-40.2
dBEm

PAvg

Y1 352
53 FC

AA
£0F): l
FTun [[

Swp #}
- _|.|. MR FETERPNE T Ak b Al g I‘l-l'“:—"""mj—:r-v L

Start 775.000 MHz Stop S86.080 MHz
#Res EW 20 kHz #BH 1 MHz #Sweep 2 5 (2000 pts)

W e

PN P ey ln.d.u.l.'
!

22 Agilent

Mkrl 775.888 MHz

Ref @ dBm #Atten B dB -£58.99 dBm
#Avg

Start 768.008 MHz Stop 776.008 MHz
#Res BH 38 kHz #YBHW 1 MHz #Sweep 2 5 (1080 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz. 769-775 MHz band.
Lowest Channel

Agilent

Ref 2@ dBm #Atten 36 dB
Fuwg

u@ o MWUWM
B/ !
Efst ’l
B

o e iy

L | | ey

1 52
Center 769.012 50 MHz Span 208 kHz
#Res BW 1068 Hz VBKW 1 kH=z Sweep 3.562 5 (1008 pts)
RMS Results Freq 0ffzet  Ref B dBe LOWEr gg dBc UPPEr gE
Carrier Power 15,63 kHz  B.258 kHz -56.48 -24.83 -57.98 -25.45
32.45 dBm ¢ 21.88 kHz  B.250 kHz -63.44 -38.98 -B61.79 -28,34
25,0888 kH= 37.58 kHz  25.88 kHz -63.85 -31.48 -63.14 -38.649
§Z.58 kHz  25.08 kHz -78.28 -37.75 -70.33 -37.88
87.58 kHz  25.88 kHz -732.65 —41.20 -73.57 —41.12

w2 Agilent

Ref 38 dBm #Atten 30 dB
#Awg
Log
14
dB/
Dffst
30
dB

L™
PHUQ 1 I"lrww
\ ' " WTMW “‘IM ' ;1|| }

WL S2 by
Center 769.812 5 MHz Span 850 kHz
#Res BW 1 kHz #UBH 18 kHz Sweep 2,481 5 (1008 pts)
RMS Results Freq 0ffeet  Ref Bl dpe Lower gpy dBe UPRer gpy

Carrier Fower  1GB.B kHz  188.8 kHz -71.208 -39.24 -71.92 -39.36

32.56 dBm ¢  258.8 kHz  188.8 kHz -75.11 -42,55 -74.83 -42,27

25 .B888 kHz 3568 kHz  1A8.8 kHz -7G6.56 -44.88 -76.31 -43.75
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

# Agilent

Mkrl 771.991 MHz
Ref 32.45 dBm Atten 26 dB -52.88 dBm
#Hug
Log
18
dB/
Offst
38
dB

]
-42.5
dBEm

PAvag

V1 352
53 FC

AR
£F: i
FTun jL

- N

Center 769812 MHz Span 30 MHz
#Res BW 38 kHz #YEBH 1 MH=z #Sweep 2 5 (2000 pts)

32 Agilent

Mkrl 769.415 9 MHz
Ref 32.45 dBm Atten 26 dB -53.18 dBm
#Hug
Log

18

il
Offst
3@
dB

dBm
PAwg

|
0 s |
|
|

[
I
—
L —

V1 52

$3 FC

AR
£F): / N
Fr50k 7

Swp | www”wﬂ’ imh&wmﬂ

Center 769.812 5 MHz Span 2 MHz
#Res BW 30 kHz #«UBH 1 MHz #3weep 2 5 (1000 prs)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
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www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

% Agilent

Mkrl 754196 MHz
Ref 32.45 dBm Atten 20 4B -56.75 dBm
#Hug
Log
1@
dB/

Offst
38
dB

ol
-42.5
dBm

FAvg

Y1 32
53 FC

AA
£0f ||
FTun ][

VAN

Start 768.008 MHz Stop 799,000 MHz
#Res BH 30 kHz #BH 1 MHz #Sweep 2 5 (2000 pts)

O

N R A T L » Y R AT ST )

# Agilent

Mkrl 799.368 MHz
Ref © dBm #Atten 5 4B -67.72 dBm
#Fvg
Log
18
dB/
Offst
28
dB
D
-57.6
dBm

FAva

b1 352
33 FC
AA
£0f:
fhok
Swp

for

Start 793.080 MHz Stop 306,080 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 20 5 (1000 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

Highest Channel

A

NC,

WiReELESS

T

a DEKRA company

Agilent
Ref 28 dBm #Atten 30 4B
#AYVY Lh
LDQ er TJlI
i !
B/ ! |
ffst | 1
[0 ‘ ll
B
! |
Fl ) q |y
Ly
FAva | i |
nre e f ¥
1 32| I i
Center 774,987 50 MHz Span 288 kHz
#Res BH 108 Hz VEH 1 kHz Sweep 3562 5 (1000 pts)
RMS Results rreq 0ffeet  Ref B dBc LoWwer gy dic UPPEr gEq
Carrier Power 15,83 kHz  6.25@ kHz -57.91 -25.46 -58.83 -26.38
32.45 dBm S 21.88 kH=z B.250 kHz -Ed.47 -31.98 -E2.47 -36.82
SC AARA kHz  57.58 kHz  25.88 kHz -63.78 -31.34 -63.63 -31.18
E2.58 kHz 25,88 kHz -7B.28 -37.75 -E9.83 -3rv.38
87.58 kHz 25,88 kHz -73.87 -41.43 -73.25 -4da.81

Agilent

Ref 38 dBm

#Atten 30 4B

#Avg

Log
18

dB/

Offst

38
dB

i

i,

FAvg

WL Soi

i

Center 774,987 § MHz
#Res BH 1 kHz

RMS Results Freq offzet

Carrier Power 15@.8 kHz
32,27 dBm £ 256.8 kHz
25.08A8 kHz 358.8 kHz

#YBH 18 kHz

Span 858 kHz
Sweep 2,481 5 (1088 pts)

Raf Bl dpe Lower apy dBe UpPer 4oy

1088 kHz -71.33 ~39.6E -71.42 -39.15
1088 kHz -74.51 -42,35 -74.59 -42,43
1088 kHz -7E.B7 -43.88 -75.95 -43.59

D DEKRA
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3 Agilent

Mkrl 777.981 MHz
Ref 32.45 dBm Atten 20 dB -52.26 dBm
#Hug
Log
18
dB/
Offst
38
dB

-42.5
dBm

PRy

V1 s2
53 FC
AA
£
FTun

Swp “,j \\J &
| |
_ TR S ST ﬂ-mewrf QT T e “ﬁuwmﬁTwnmm =

Center 774.99 MHz Span 368 MHz
#Res BW 38 kHz #BH 1 MH=z #3weep 2 5 (2008 pts)

# Agilent

Mkrl 775.390 9 MHz
Ref 32.45 dBm Atten 20 dB -52.61 dBm
#Avg

16
i
Offst

3@
dB

-42.5

|
|
dBm /
|

PAvg

L

-
| —
——

V1 52

. /1
£ / N
F>50k - N

Swp J

[y

Center 774957 § MHz Span 2 MHz
#Res BH 30 kHz #JBH 1 MHz #5weep 2 5 (1008 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U’ > D E KRA

22 Agilent

Mkrl 787,219 MHz

Ref 32.45 dBm Atten 28 dB —5?:3? dBm
#Avy

dB/
Offst
3@
dB

D
-425
dBEm

PAwg

V1 32
53 FC

AA
£ | (|
FTun ]\

%wp r/ I ll |

Start 774.088 MHz Stop 799.800 MHz
#Res BEW 20 kHz #UBH 1 MHz #3neep 2 5 (2000 pts)

0

4 Agilent

Mkrl 799.168 MHz

Ref © dBm #Atten 5 4B -67.70 dBm
#Fvg

- I
I
5o

Start 793.080 MHz Stop 306,080 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 20 5 (1000 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

WiReELESS
a DEKRA company

TI D-LMR 20 kHz. 799-805 MHz band.

Lowest Channel

Ref 28 dBm #Atten 38 dB

3 ity
il ! H‘
B/ !

!
st m
|

&1
B

" Y ' wwwmmm

L| n ] ! i

152 ||
Center 799.812 58 MHz Span 208 kHz
#Res BW 180 Hz YEH 1 kHz Sweep 3.562 5 (1080 pts)
RMS Results Freq 0ffeet  Ref BW  dBc LOWer gy dBc UPREr 4Ry,
Carrier Power 15,63 kHz  E.258 kHz -68.24 -27.84 -GE.38 -2E.45
32,48 dBm /  21.88 kHz  6.25@ kHz -B4.56 -32.16 -BG.11 -32.71
9t ABARA kHz 37.58 kHz  25.88 kHz -BG.25 -32.85 -64.95 -32.55

62.58 kHz  25.88 kHz -£9.74 -37.34 -7@.49 -35.89

§7.50 kHz  25.88 kHz -73.52 —41.12 -74.49 -42.849

3 Agilent

Ref 38 dBm #Atten 30 dB
#Ava
Log
18
dB/
Offst
30
dB

FAvg radh MV
I 1 | |W w Ll
O o v i Mot

Center 799.812 5 MHz Span 856 kHz
#Res BH 1 kHz #\/BH 18 kHz Sweep 2481 s (1060 pts)
RMS Results rreq 0ffser  Ref B dBec Lower gem dBe UPPEr gpy

Carrier Power  15@8.8 kHz  188.8 kHz -72.33 -39.52 -72.19 -39.47

32,71 dBm ¢  Z250.8 kHz  188.8 kHz -75.83 -42.31 -75.19 -42,48

SC_AARA kHe 356.8 kHz  186.8 kHz -76.34 -43.52 -7E.77 -44,85

Report No: (NIE)

51697RRF.002

Page 61 of 129

2017-01-10



AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ."7) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

= Agilent

Mkrl 881,991 MHz

Ref 32.4 dBm Atten 20 dB -51.54 dBm
#Hvg

-Swn | w/ L &

S I S T T o Sty o L gy o el o

Center 799,812 MHz Span 38 MHz
#Res BH 30 kHz #JBH 1 MHz #Sween 2 5 (2000 pts)

% Agilent

Mkrl 795.681 1 MHz
Ref 32.4 dBm Atten 28 dB -52.29 dBm

#Hug

Log /
14

|
Offst

Center 799.812 5 MHz Span 2 MHz
#Res BHW 20 kHz #BH 1 MHz #3neep 2 5 (1008 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U? > D E KRA

3 Agilent

Mkrl 786.823 MHz

Ref 32.4 dBm Atten 28 dB —5?:96 dBm
#Avyg

!
—
=
=
]
-

-Swr:u ‘Nﬂim ' l\ » \‘m

T T L i e

Start 775.000 MHz Stop 801,080 MHz
#Res BW 30 kHz #VBHW 1 MHz #5weepn 2 5 (2008 prs)

% Agilent

Mkrl 775632 MHz
Ref & dBm #Atten @ dB —68.98 dBm
#Avg
Log
18
dB/
Offst
3
dB
D
-57.5
dBm

PRvg

Y1 sz
33 FC
AR
£f); ittt T
50k
Swp

Start 768.600 MHz Stop 776.008 MHz
#Res BH 30 kHz #/BH 1 MHz #Sweep 2 5 (1000 prs)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,
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www.atdwireless.com - C.I.F. A29 507 456

Highest Channel

Agilent

AT4@

WiReELESS
a DEKRA company

D DEKRA

Ref 20 dBm

#Atten 30 dB

IS

m&.

FAwg hﬁ
W1 szwf i

Al |

G

Center 504,937
#Res BW 168 Hz

RHS Results Freq offzet

Carrier Powar
32.52 dBm /
25.8A88 kHz

58 MHz

15.63 kHz
21.88 kHz
37.58 kHz
62.58 kHz
87.58 kHz

VBH 1 kHz
Raf Bl dBe Lower gmy dec Upper gpy
E.258 kHz -59.55 -27.13 -58.91 -26.48
E.258 kHz -EE.42 -33.98 -E5.33 -32.81
JC.6A kHz -E4.B8 -31.48 -£3.92 -31.48
2C.8A kHz -7A.ER -38.1F -7A.38 -37.35
2C.8A kHz -73.32 -48.88 -74.47 -41.95

Span 208 kHz
Sweep 3,562 5 (1BBO pts)

Agilent

Fef 38 dBm

#[tten 30 4B

#Fva

Log
16

dB/

Dffst

3
dB

FAvg

Wl SoMh

mM TWMW

M

Center 884,987
#Res BW 1 kHz

RMS Results Freq Offset

Carrier Power
32.432 dBm F
25,8868 kHz

5 MHz

156.8 kHz
256.8 kHz
356.8 kH=z

#WEH 18 kHz
Ref Bl dBe Lower gpy dBe Upper gpy,
1AB.B kHz -71.91 -39.48 -71.76 -39.34
1AB.B kHz -75.11 -42.58 -74.39 -41.55
1AB.B kHz -76.15 -43.72 -75.96 -43.53

Span 850 kHz
Sweep 2.481 5 (1088 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ."7) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

= Agilent

Mkrl 887.981 MHz
Ref 32.52 dBm Atten 20 B -51.49 dBm
#Hva
Log
1@
dB/
Offst

.Swp A‘J l\\L o

bttt 4 it T T e e S it

Center 304,99 MHz Span 30 MHz
#Res BH 36 kHz #WBH 1 MHz #oweep 2 5 (2000 prs)

- Agilent

Mkrl &04.574 1 MHz

Ref 32.52 dBm Atten 20 dB -52.8% dBm
#ug

Swp 1

Center 804,987 5 MHz Span 2 MHz
#Res BH 30 kHz #BW 1 MHz #oweepn 2 5 (1000 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,
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AT-

a DEKRA company

D DEKRA

22 Agilent

Ref 32.52 dBm

Atten 20 dB

Mkrl 798.957 MHz
-57.83 dBm

#Avg
Log

18
dB/

Offst
38
dB

D
-42.5

dBEm
PAwva

V1 52

33 FC
AR

£0f

FTun

Swp

T

Start 775.008 MHz
#Res BH 30 kH=z

#YBH 1 MHz

Stop 806000 MHz
#Sweep 2 5 (2000 pts)

w2 Agilent

Ref @ dBm

#Atten B dB

Mkrl 775.728 MHz
—69.86 dBm

#Avy

Zon

Start 763,806 MHz
#Res BH 30 kHz

#YBW 1 tMHz

Stop 776.080 MHz
#Sweep 2 5 (1000 pts)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

TETRA 22 kHz.769-775 MHz band.

Lowest Channel

# Agilent

AT-

a DEKRA company

NC,

WiReELESS

Ref 28 dBm #Atten 38 JE

hvg N
% ik

B/ {
st |'
|

E14
dB

PAvg - | ﬂ]m
= et

Center 769.012 50 MHz
#Res BW 180 Hz

RHE Results Freq Dffeet

VBH 1 kHz

Ref Bl dEc Lower gpp

Carrier Fower 15,63 kHz  F.2E@ kHz -GA.27 -17.73
32.55 dBm / 21.88 kHz E.25H kHz -64.81 -32.27
25 ARRA kH 37.58 kHz 25.88 kHz -B4.54 -32.89
z E2.58 kHz  25.88 kHz -7A.35 -37.e8

37.56 kHz 25,060 kHz -73.88 -4a.53

Span 280 kHz
Sweep 3562 5 (1000 pts)

dec UpPer gy

-46.58 -14.83
-61.91 -29.36
-E3.44 -3A.39
-78.48 -37.85
-7d.12 -41.57

% Agilent

Ref 38 dBm #Atten 3@ dB

#Fvg

PAvg ;i'rlh‘"iw

Wl s MWWWWFWW'

FWWMMWMW%W

Center 769.012 5 MHz
#Res BH 1 kHz

RHS Results rrog 0ffzet

#YBH 18 kHz

Raf Bl dBe Lower gmy

Carrier Power 158 kHz  18A.8 kHz -71.72 -39.22
32.50 dBm ¢/  25@.8 kHz  1AA.A kHz -75.AA -42.58
5C BAEE kHz 35A.8 kHz  18A.B kHz -76.28 -43.78

Span 858 kHz
Sweep 2481 5 (1000 pts)

dBc UPPer gpy

-71.08 -349.38
-75.12 -42.62
-7E.44 -43.94

D DEKRA
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

4 Agilent

Mkrl 772.888 MHz

Ref 32.55 dBm Atten 20 JdB -51.93 dBm
#Hvg
Log

)
|
.Swp - sk l’/ \‘“ .,< ,

Center 769.012 MHz Span 38 MHz
#Res B 30 kHz #UBH 1 MHz #Sweep 2 5 (2000 pts)

2 Agilent

Mkrl 769.431 9 MHz
Ref 32.55 dBm Atten 26 dB -53.18 dBm
#Awg
Log

Swp _wwmﬂf’ §M$WHMF

Center 769812 5 MHz Span 2 MHz
#Res BH 30 kHz #/BH 1 MH=z #Sweep 2 s (1000 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U’ > D E KRA

2 Agilent

Mkrl 781.156 MHz
Ref 32.55 dBm Atten 28 dB -57.53 dBm
#Avg
Log
18
dB/
Offst
3n
dB
D
-42.5
dBm

PRvg

V1 sz
33 FC

AR
£0F): | |
FTun ]|

Sw
_ p j\\* Wmmm

Start 768000 MHz Stop 799.008 MHz
#Res BH 30 kHz #YBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Mkrl 799.176 MHz
Ref © dBm #Atten 8 dB -67.52 dBm
#Fwg
Log
18
dB/
Offst
28
dB
D
-57.4
dBm

PAva

b1 sz
33 FC
AA cr— =
£t
f>50k
Swp

30

Start 798.000 MHz Stop 806,000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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Highest Channel

3 Agilent

AT-

NC,

WiReELESS

a DEKRA company

Ref 28 dBm

#Atten 30 4B

#Hvg

Log
1@

dB/

ffst

61l
B

Phva | ’ “WWW

Wosel T

Center 774,987 58 MHz
#Res BH 1008 Hz

RMS Results Freq offzet

Carrier Power 15.63 kH=
32,37 dBm / 21.88 kHz
37.50 kHz
25.0H8A kHz E5 25 kiiz
87.58 kHz

Span 288 kHz
Sweep 3.562 5 (1088 pts)

dBe UpPer 4oy

1T

VEH 1 kHz
Raf Bl dpe Lower apy
B.258 kHz -5B.B2 -17.E5 -43.98
£.258 kHz -BG.B1 -32,64 -G3.96
25.80 kHz -E4.18 -31.82 -63.32
25.08 kHz -78.2F -37.98 -£9.32
25.60 kHz -73.32 -48.95 -73.7F

-11.51
-31.549
-30.95
-36.95
-41.39

4 Agilent

Ref 38 dBEm

#Atten 30 JB

#Avg

PAvg

Wl 5o

T

i

!

e

Center 774,987 5 MHz
#Fes BW 1 kHz

RMS Results Freq 0ffzat

Carrier Power 158.8 kHz
32,36 dEm S 2568 kHz
25,8888 kHz 358.8 kHz

#YBH 18 kHz

Ref Bh dBe Lower apy

1088 kHz -78.35 -38.49 -
1A8.8 kHz -74.74 -42.38 -
1888 kHz -7E.12 ~43.75 -

Span 858 kHz
Sweep 2481 5 (1008 pts)

dBe Upper gpy

71.14
74,64
75.82

-38.82
-42.32
-43.45
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# Agilent

Mkrl 777.981 MHz
Ref 32.37 dBm Atten 20 dB -51.41 dBm
#Hwg
Log
18
dB/
Offst
30
dB

Ol
-42.5
dBm

PRy

W1 52
33 FC

AA
Et) I
FTun ]

]

Center 774.99 MHz Span 38 MHz
#Res BH 30 kHz #\EBH 1 MHz #3weep 2 5 (2008 pts)

£
1
+#
1
b
k-

2 Agilent

Mkrl /775.482 3 MHz
Ref 32.37 dBm Atten 20 dB -52.76 dBm

#Hvg

Log /
18

|
Dffst

38
dB

ol
-42.6
dBm

PRug

—
——
—
——
—
L —
—
—
—

V1 sz

53 FC jﬂ \H
AA

£ / Y

f>50k

e M«»»/‘”"J | “\"m%

Center 774957 5 MHz Span 2 MHz
#Res BH 30 kHz #JBH 1 MHz #5neep 2 5 (1000 prs)
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% Agilent

Mkrl 755628 MHz

Ref 32.37 dBm Atten 26 dB —56:9@ dBm
#Hwn

Start 774808 MHz Stop 799.060 MHz
#Res BH 38 kHz #UBH 1 MHz #oweep 2 5 (2000 pts)

5 Agilent

Mkrl 799.416 MHz
Ref 8 dBm #Atten § dB -67.67 dBm
#Hwvg
Log
18
dB/
Offst
20
JdB

O
—67.6
dBm

FAwg

W1 os2
53 FC

ECfx
>G50k
Swp

Start 798.800 MHz Stop 806.008 MHz
#Res BH 38 kHz #YBH 1 MHz #Sweep 260 5 (1060 pts)
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TETRA 22 kHz.799-805 MHz band.

Lowest Channel

Agilent

Ref 28 dBm #Atten 30 dB

; i,

B/ !
ffst ( |
I

@
B

|
R W L T
182W' W MMWW e

Center 799,012 50 MHz Span 200 kHz
#Res BW 108 Hz VBH 1 kHz Sweep 3,562 5 (1000 pts)
RMS Results Freq 0ffset  Ref B dBe Lower gpp dBc UPPEr gpp
Carrier Power 15,63 kHz  6.25A kHz -51.8F -19.29 -47.94 -15.36
32.58 dBm /  21.88 kHz  E5.25@ kHz -BG5.43 -32.86 -BE.54 -34.81
5E BBAR kHz 37.58 kHz  25.8A kHz -BG.38 -32.81 -E4.33 -31.76
E2.58 kHz  25.8A kHz -7A.54 -37.96 -70.34 -38.27
87.58 kHz  25.8A kHz -74.54 -41.97 -73.88 -41.31

Agilent

Ref 30 dBm #Atten 30 dB
#Hvy
Log
18
dB/
Dffst
30
dB

PRy "W

W |"‘I
ML 52 Wl | b

Center 799812 5 MHz Span 358 kHz
#Res BW 1 kHz #VEKW 16 kHz Sweep 2.481 5 (1000 pts)
RMS Results Freq 0ffeer  Ref B dee Lower gpy dBe Upper yppy

Carrier Power 158,68 kHz  186.8 kHz -71.79 -39,51 -71.54 -39,36

32.28 dBm /  250.8 kHz  188.8 kHz -74.78 -47,48 -74,69 -42,48

2C RARR kHz 356.8 kHz  188.8 kHz -76.14 -43.85 -7R.21 -43.,83
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WiReELESS
a DEKRA company

22 Agilent

Mkrl 8562.086 MHz
Ref 32.58 dBm Atten 2@ dB -51.31 dBm
#Hug
Log
1@
dB/
Dffst

Center 799,81 MHz Span 30 MHz
#Res BH 30 kHz #JBH 1 MHz #Sweep 2 5 (2000 pts)

- Agilent

Mkrl 798.609 1 MHz

Ref 32.58 dBm Atten 20 dB -52.93 dBm
#Fwn
Log

18

il
Offst

36
dB

-42.4

i
i
dBm f\
|

PAvy

V1 52

N an
£ / \
F>58k Vi .

SHD M“'EM

Center 799,812 5 MHz Span 2 MHz
#Res BH 30 kHz #BH 1 MHz #Sweep 2 5 (1600 pts)
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AT4@

a DEKRA company

# Agilent

Ref 32.58 dBm Atten 28 dB

Mkrl 786.932 MHz
-58.32 dBm

#Hvg
Log

18
dB/
Offst

38
dB

I

S,

£

i T i Sl o Ll i L

Start /75088 MHz

#hes BH 38 kHz #4BW 1 MHz

32 Agilent

Stop 801.008 MHz
#5neep 2 5 (2008 pts)

Ref @ dBm #Atten @ 4B

Mkrl 7758308 MHz
-69.88 dBm

#Hug
Log

1@
de/

Offst

[N

Start 768.088 MHz

#Res BH 38 kHz #YBH 1 MHz

Stop 776.880 MHz
#3weep 2 5 (1000 prs)
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Highest Channel

Agilent

Ref 28 dBm #Atten 39 dB

Awa I 1
s ik

.. iy
s IMW' | MW’F"W\M M

|
1 §2 |
Center 804,957 58 MHz Span 288 kHz
#Res BW 106 Hz YEW 1 kHz Sweep 3.562 5 (1000 pts)
RMS Results Froq 0ffcer  Ref B dBc LO¥er gin dBc UPPer gy
Carrier Power 15,63 kHz  E.258 kHz -51.11 -15.668 -45.78 -13.18
22.51 dBm /  21.88 kHz  G.256 kHz -B5.24 -32.72 -B4.51 -32.86
€ GRAR kHa 37.50 kHz  25.86 kHz -64.72 -32.21 -G4.1E -31.54
E2.50 kHz  25.88 kHz -£9.93 -37.47 -78.13 -37.51
B7.50 kHz  25.88 kHz -73.71 -41.28 -73.69 -41,1F

Agilent

Ref 2@ dBm #Atten 30 dB
#Avg

PRvg %
. ,WNM “ﬁw%% N -

Hl 52
Center 804,987 § MHz Span 850 kHz
#Res BH 1 kHz #JBH 18 kH=z Sweepn 2,481 5 (1000 pts)
RMS Results Freq Offset  Ref BU dBc Lower gpy dBc YPPEr gER

Carrier Powar  158.@ kHz  186.8 kHz -71.52 -39,15 -71.95 -39.58

32,39 dBm ¢  2GA.8 kHz  188.8 kHz -74.92 -42,54 -74.65 -42,28

€ BRAA kHz 356.8 kHz  106.8 kHz -76.89 -43.71 -7E.84 -43.58
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AT-

O

WiReELESS

a DEKRA company

= Agilent

Fef 32.51 dBm

Atten 28 4B

Mkrl &87.981 MHz
-51.24 dEm

#Fva
Log

1@
dB/

Dffst
38
dB

0
-42.5

dBm
FAvg

V1 sz

33 FC
AA

£if:

FTun

Swp

I

-E-

il ey

Al

Center 804,988 MHz
#Res BH 38 kHz

#EH 1 MHz

Span 38 MHz

#Sweep 2 5 (2000 prs)

w5 Agilent

Fef 32.51 dBm

Atten 20 dB

Mkrl 805492 9 MHz
-52.33 dBm

#Rvg

|
——
g —
———
L —
L —
—
—

L

Center 804,987 5 MHz
#Res BH 30 kHz

#\BH 1 MHz

Span 2 MHz
#oneep 2 5 (1006 pts)
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5 Agilent

Mkrl 792.896 MHz
Ref 32.51 dBm Atten 20 dB -57.88 dBm
#Avg
Log
16
dB/
Offst
30
dB
D
-42.5
dBm

PAwvy

Y1 &2
53 FC

AA
£ |l
FTun ][

I\
1
) TN T TR [T Y ety ﬁm it s m-— f .l

Start 775.008 MHz Stop BOE.A0A MHz
#Res BH 38 kHz #/BH 1 MHz #5weepn 2 5 (2080 prs)

% Agilent

Mkrl 77/5.343 MHz

Ref @ dBm #Atten B B -69.54 dBm
#Hvg
Log

dB/
Offst
38
dB

D
-67.4
dBm

PRy

Y1 52
33 FC
AA o
E(]C:I: ——— P — r— = P e N e = s a L e
50k
Swp

=

Start 768860 MHz Stop 776.800 MHz
#Res BH 38 kHz #YBH 1 MHz #3weep 2 5 (1060 pts)
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TETRA, 22 kHz. 809-824 MHz band.
Lowest Channel

AT4@

a DEKRA company

# Agilent

Ref 25 dBEm #Htten 30 dB

#Fvg

Log
18

dB/

Offst

38
dB

Wu’

PAva ' 1

H%I

WSzl

Center 209.012 56 MHz
#Res BW 380 Hz

RMS Results Freq offcet
Carrier Power 25.AA kHz

32.29 dBm s  GH.B0 kHz
25.HBAEA kHz 75.88 kHz

Ref BW
158.86 kHz -ER.77
18.60 kHz -£9.49
158.86 kHz -73.69

Middle Channel

dpe Lowar gpp

Span 288 kHz

#VBH 3 kHz Sweep 6,486 5 (1000 pts)
dpe Upper ypy
-28.4% -59.98 -27.51
-37.268 -BH.13 -36.84
-41.48 -73.85 -18.76

4 Agilent

Ref 25 dBm #Htten 38 dB

#Awg

Log
18

dB/

Offst

38
dB

PAva

) SWMMW i

Center 816500 68 MHz
#Res BW 308 Hz

RHS Results Freq 0ffset Ref BU

Carrier Power  25.6H kHz  18.A8 kHz -GA.98
32.37 dBm /  GA.BA kHz  18.80 kHz -£9.33
S5 AAAA kHz 75.68 kHz  18.88 kHz -73.78

#JBH 3 kHz
dBe Lowar gpp

Span 208 kHz
Sweep B.486 5 (1000 pts)

dBe Upper goy

-28.66 -EB.39 -28.682
-36.96 -E3.98 -36.53
-41.41 -73.32 -48.95

D DEKRA
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Highest Channel

## Agilent

Eef 25 dBm #Atten 30 dB
#Hlvg i IWL
Log '
19 L T
B/ |
Offst
30

dB

e WWWMW B e

1 T I

ML S2 | |
Center 823.987 50 MHz Span 208 kHz
#Res BHW 3080 Hz #YBH 3 kHz Sweep 6.486 5 (1008 pts)
RMS Results Froq 0ffeet  Ref BMW dEc Lower gmy dic UPPer 4B

Carrier Power 25,88 kHz  15.88 kHz -§8.59 -28.21 -58.82 —27.44

32,38 dBm /4  GH.BB kHz  18.88 kHz -59.24 -36.86 -£8.22 -36.54

95 ABEE KH= 75.88 kHz  18.88 kHz -73.27 -48.89 -73.88 -48.52

TETRA, 22 kHz. 854-869 MHz band.
Lowest Channel

% Agilent

Ref 25 dBm #Atten 30 dB
#Avg
I_Elg W’J‘L’h ﬂ"‘ﬂlf*l
T W
dB/ |

Offst

38
dB

\
W i Hll
PRy M\'{M WW@W WNW W‘*\r Ww

WL 2| |
Center 854,012 56 MHz Span 208 kHz
#Res BW 306 Hz #YBH 3 kHz Sweep 6,486 5 (1000 pts)
RMS Results Freq Offeat  Ref BM dec Lower gpp dec UPPEr gEp

Carrier Power 25,85 kHz  18.88 kHz -59.35 -27.42 -58.42 -2E.99

32.43 dBm /  SB.80 kHz  15.80 kHz -B9.88 -36.64 -GB.39 -36.4E

5C ARAA kHz 75.06 kHz  18.8A kHz -72.82 -4.38 -73.48 -41.684
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Middle Channel

# Agilent

Ref 25 dBm #Atten 38 dB
#Fvg

I
) u
o AT
dB/ |

Offst

1
dB

f
- i 11}!*‘ ! !
PAvy | . ks IWMW |

NN

b

WL 52 !
Center 361,500 68 MHz Span 208 kHz
#Res BH 308 Hz #BH 3 kHz Sweep 6486 5 (1000 pts)
RMS Results Freq 0ffeet  Ref EW dBe Lower gy dBc UpPer gy

Carrier Fower 25,88 kHz  18.88 kHz -59.53 -27.19 -59.08 -2E.EE

32.32 dBm ¢/ GO.BA kHz  19.88 kHz -B2.95 -3E.52 -B2.72 -35.38

5C GHAR kHz 7C.B8 kHz  18.88 kHz -72.74 -48.41 -73.268 -48.87

Highest Channel

. Agilent

Ref 25 dBm #Atten 30 dB
#Hvg i w.
Log ;
T AT
dB/ j
Offst
30

dB

.Pﬂug WWWWMW ﬂw

e
WL 52 | |
Center 363987 50 MHz Span 200 kHz
#Res BH 300 Hz #YBH 3 kHz Sweep G486 5 (1080 prs)
RMS Results Freq 0ffcet  Ref Bl dee Lower gpy dec UpPer gy
Carrier Fower 25,80 kHz  18.88 kHz -55.21 -25.7% -5E.83 ~2E.40
32.43 dBm /  GA.BE kHz  18.68 kHz -E8.78 -36.27 -EB.E7 -36.24
95 ARBE kHz 75.88 kHz  19.88 kHz -73.85 -48.53 -73.G5 -41.23
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Frequency Stability

SPECIFICATION
FCC §2.1055, §90.213. 809-824/854—-869 MHz bands.

Unless noted elsewhere, transmitters used in theces governed by this part must have a minimusgudency
stability as specified in the following table.

Frequency range (MHz) Mobile stations
Over 2 watts output | 2 watts or less output
power power
809-824 2.5 ppm 2.5 ppm
854-869 2.5 ppm 2.5 ppm

FCC 82.1055, §890.539. 769—-775/799-805 MHz bands.

The frequency stability of mobile, portable, anahtrol transmitters operating in the narrowband sagnmust be
400 parts per billion (0.4 ppm) or better when AisQocked to the base station. When AFC is notéacto the
base station, the frequency stability must be astld.0 ppm for 6.25 kHz, 1.5 ppm for 12.5 kHz (el

aggregate), and 2.5 ppm for 25 kHz (4 channel agged.

METHOD

The frequency tolerance measurements over tempenauations were made over the temperature rahgd80°C
to +50°C. The EUT was placed inside a climatic dmanand the temperature was raised hourly in 1@ $rom

—30°C up to +50°C.
Frequency Stability vs Voltage: Vary primary suppbjtage between the extreme voltage values detlare

The EUT is set in continuous transmission withowdoiation (only carrier) and the frequency is meegwvith
the frequency meter of Radiocommunication anali#e8920A.
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RESULTS
809-824 MHz band. Middle Channel.
Voltage (Vdc) | Temperature (°C) | Frequency Error | Frequency Error
(Hz) (ppm)
Frequency stability with Temperature
+50 270 0.33068
+40 251 0.30741
+30 109 0.13350
+20 64 0.07838
7.4 +10 144 0.17636
0 149 0.18249
-10 150 0.18371
-20 135 0.16534
-30 96 0.11758
Frequency stability with Supply Voltage
8.4 20 51 0.06246
6.29 20 55 0.06736
854-869 MHz band. Middle Channel.
Voltage (Vdc) | Temperature (°C) | Frequency Error | Frequency Error
(Hz) (ppm)
Frequency stability with Temperature
+50 291 0.33778
+40 280 0.32501
+30 118 0.13697
+20 37 0.04295
7.4 +10 152 0.17644
0 143 0.16599
-10 166 0.19269
-20 110 0.12768
-30 104 0.12072
Frequency stability with Supply Voltage
8.4 20 47 0.05456
6.29 20 60 0.06965
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769-775 MHz band. Middle Channel.
Voltage (Vdc) | Temperature (°C) | Frequency Error | Frequency Error
(Hz) (ppm)
Frequency stability with Temperature
+50 234 0.30310
+40 232 0.30051
+30 125 0.16191
+20 69 0.08938
7.4 +10 76 0.09844
0 139 0.18005
-10 135 0.17487
-20 94 0.12176
-30 88 0.11399
Frequency stability with Supply Voltage
8.4 20 42 0.05440
6.29 20 62 0.08031
799-805 MHz band. Middle Channel.
Voltage (Vdc) | Temperature (°C) | Frequency Error | Frequency Error
(Hz) (ppm)
Frequency stability with Temperature
+50 249 0.31047
+40 238 0.29675
+30 130 0.16209
+20 54 0.06733
7.4 +10 132 0.16459
0 147 0.18329
-10 140 0.17456
-20 133 0.16583
-30 83 0.10349
Frequency stability with Supply Voltage
8.4 20 72 0.08977
6.29 20 70 0.08728
Measurement uncertainty <+1x10
Verdict: PASS
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Spurious emissions at antenna terminals

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809-824M# MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbenaenore than 250 percent of the authorized badiithwiAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseeas|dency block greater than 37.5 kHz, the powernyf a
emission shall be attenuated below the transnpiberer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hés the frequency removed from the center ofdiner channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégycmore than 75 kHz, the attenuation of any eimmss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769—-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenxmaatput power (P) by at least 43 + 10log (P) dBsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredten 1
GHz.

METHOD

The EUT RF output connector was connected to atigpe@nalyser using a 50 ohm attenuator and tredutasn
bandwidth of the spectrum analyser was set to H® for frequencies < 1GHz and 1 MHz for frequencies
1GHz. The spectrum was investigated from 10 kHrGHz.

The reading of the spectrum analyser is correcidiu tve attenuation loss of connection between wutgrminal
of EUT and input of the spectrum analyzer.
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RESULTS (see plots in hext pages)

P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)d

1.5384 -31.73 <*2.03

CHANNEL: HIGHEST
All peaks are more than 20 dB below the limit.

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST
All peaks are more than 20 dB below the limit.

T1 D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)(d

1.5384 -32.68 <+2.03

CHANNEL: HIGHEST
All peaks are more than 20 dB below the limit.

TI D-LMR 20 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST
All peaks are more than 20 dB below the limit.

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintg)d

1.5384 -32.12 <+2.03

CHANNEL: HIGHEST
All peaks are more than 20 dB below the limit.
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

TETRA 22 kHz bandwidth. 799-805 MHz band.

CHANNEL: LOWEST

All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST

All peaks are more than 20 dB below the limit.

AT4@

WiReELESS
a DEKRA company

T1 D-LMR 20 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST

All peaks are more than 20 dB below the limit.

CHANNEL: MIDDLE

All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST

All peaks are more than 20 dB below the limit.

TI D-LMR 20 kHz bandwidth. 854-869 MHz band.

CHANNEL: LOWEST

All peaks are more than 20 dB below the limit.

CHANNEL: MIDDLE

All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST

Spurious Frequency (GHz

Level (dBm)

Uncertaintig)(d

1.7384

-32.13

<+2.03

TETRA 22 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST

All peaks are more than 20 dB below the limit.

CHANNEL: MIDDLE

All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST

All peaks are more than 20 dB below the limit.

D DEKRA
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT4@

WireLess
a DEKRA company

TETRA 22 kHz bandwidth. 854-869 MHz band.

CHANNEL: LOWEST
All peaks are more than 20 dB below the limit.

CHANNEL: MIDDLE
All peaks are more than 20 dB below the limit.

CHANNEL: HIGHEST

Spurious Frequency (GHz Level (dBm)

Uncertaintig)d

1.7384 -32.24

<+2.03

Verdict: PASS
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Ref 48 dBm Atten 28 dB
#Feak
Log
1@
dB/ DC Coupled
Offst
3
dB

Dl
-13.8
dBm

LaAw

¥l 52
53 FC
AA
£0f
FTun

Swp

Start 18 kHz Stop 1,008 88 GHz
#Res BH 108 kHz #+VEKH 308 kHz #hweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #Atten 18 dB
#Paak
Log
16
dB/
Offst
30
dB

]

-13.8
dBm J

LoRw MMWMW

V1 32
53 FC
AA
£fn
FTun
Swp

Start 1.008 GHz Stop 10.886 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 1 5 (8192 pis)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, g)
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CHANNEL: HIGHEST

Ref 48 dBm Atten 28 dB

D DEKRA

#Peak
Log

18
dB/

oC

Coupled

Offst
38
dB

ol
-13.8

dBm
LaAy

V1 52

33 FC
AA

g5
FTun

Swp

Start 10 kHz

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #Atten 10 dB

Stop 1,860 B8 GHz
#Res BH 106 kHz #\JBH 308 kHz #hweep 1 5 (81392 ptsd

#Peak
Log

18
dB/

Offst

k1
dB

ol
-13.8

B

LaAv WWWMW

V1 52

33 FC
AA

g5
FTun

Swn

Start 1.880 GHz

Stop 10.080 GHz
#Res BH 1 MHz #BH 3 MHz #aweep 1 5 (8192 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U? > D E KRA

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

WiReELESS
a DEKRA company

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

Ref 48 dBm Atten 26 dB
#Feak
Log
1@
dB/ DC Coupled

Offst
38
dB

-13.9
dBm

LaAw

Y1 32
33 FC
AR
£0f
FTun

Swp A

Start 18 kHz Stop 1086 A6 GHz
#Res BW 108 kHz #/BH 388 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

Ref 18 dBm #Atten 18 dB

#Peak
Log

18
dB/

Offst

Start 1.808 GHz Stop 10.808 GHz
#Res BH 1 MHz #YBH 3 MHz #aweep 1 5 (8192 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de And

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.

alucia, A T @

WiReELESS

F. A29 507 456 a DEKRA company

CHANNEL: HIGHEST

Ref 48 dBm Atten 28 dB

#Peak
Log
18
dB/
Offst
3
dB

D
-13.8
dBm

LaAw

Y1 52
33 FC
AA
£0f
FTun
Swp

Start 16 kHz

D DEKRA

oC

Coupled

N A ot

Stop 1.086 8@ GHz

#Res BH 106 kHz #VBH 300 kHz #Sweep 1 5 (8192 pts)
Note: The peak above the limit is the carrier fierty.

Ref 16

dBm #Atten 10 4B

#Peak
Log

18
dB/

Offst

38
dB

ol
-13.8

dBm
LaAy

WL 52

53 FC
AA

Efn
FTun

Swp

Start 1

A0e GHz Stop 10.606 GHz
#Res BW 1 MHz #YBW 3 MHz #5weep 1 5 (8192 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Ref 46 dBEm Atten 26 4B
#Peak
Log
18
dB/ OC Coupled
Offst
30
dB

ol
-13.9
dBm

LaAy

Y1 32
53 FC
AR
£0£:
FTun

Swp

Start 10 kHz Stop 1.0860 B8 GHz
#Res BH 180 kHz #YEH 388 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

Ref 18 dBm #Atten 10 dB
#Peak
Log
18
dB/
Offst

Start 1.808 GHz Stop 10,898 GHz
#Res BH 1 MHz #BH 3 MHz #5neen 1 5 (8192 pts)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: HIGHEST

Ret 46 dBm Atten 26 dB

AT-

O

WiReELESS
a DEKRA company

D DEKRA

#Peak
Log

18
dB/

oc

Coupled

Offst
30
dB

-13.8

dBm
LaAy

V1 352

53 FC
AA

£
FTun

Swp

L TPRRRFTRAPHPRP AR VIR W TOUE BT e wPerar o TN E Ao

Start 10 kHz
#Res BW 100 kHz #\/BH 308 kHz

Stop 1868 88 GHz

Note: The peak above the limit is the carrier fiety.

Ref 18 dBm #Atten 19 dB

#Sweep 1 5 (8192 pts)

#Peak
Log

18
dB/

Offst

3@
dB

ol
-13.8

dBEm
LaAy

Vi 52

53 FC
AR

£if
FTun

Swp

Start 1.000 GHz

#Res BW 1 MHz #YBH 3 MHz

Stop 1@.808 GHz
#Sneep 1 5 (8192 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

Fef 48 dBm Atten 28 dB
#Peak
Log
16
dB/ DC Coupled
Offst
3@
dB

Dl
-13.8
dBm

LaAw

V1 352
53 FC
AR
£
FTun
Swp

L TYVRPUTIPTERIVIORTRUSTRNMTINIPRMITROUIY T 1o T WRRIe L TSRO

Start 10 kHz Stop 1.088 88 GHz
#Res BH 108 kHz #/BH 308 kHz #5weep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

Ref 18 dBm #Atten 10 B
#Peak
Log
14
dB/
Offst
30
dB

0l
-13.6
dBEm

LgAw |

Y1 352
53 FC
AR
£
FTun
Swp

Start 1.008 GHz Stop 10,886 GHz
#Res BH 1 MHz #JBH 3 MHz #Sween 1 s (8192 prs)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, A ’ @

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

WiReELESS
a DEKRA company

CHANNEL: HIGHEST

Ref 48 dBm Atten 28 dBE

#Peak
Log
18
dB/
Offst
30
dB

Start 18 kHz

D DEKRA

oc

Coupled

o o oo v i

Stop 1.668 88 GHz

#Res BH 188 kHz #JBH 308 kHz #5weep 1 5 (8192 prs)
Note: The peak above the limit is the carrier fieuy.

Ref 18
#Peak
Log
16
dB/
Offst
30
dB

]}
-13.8
dBm

LaAy

V1 52
53 FC
AR
£
FTun
Swp

dBm #Atten 10 4B

Start 1.808 GHz Stop 18
#Res BH 1 MHz #BH 3 MHz #5weep 1 5 (8192 pts)

288 GHz
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Ref 48 dBm Atten 20 dB
#Peak

Log
1@
dB/ DC Coupled

PO PP VIFPVIOE FERANPRAVIIVUVRTIN THONISIP Vo TN NI

Start 18 kHz Stop 1,800 B8 GHz
#Res BH 189 kHz #YBH 300 kHz #3weep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #Atten 10 dB
#Peak
Log
18
dB/
Offst
30
dB

Dl
-13.8
dBm

LafAw

V1 32
53 FC
AA
£
FTun
Swp

Start 1808 GHz Stop 10,8008 GHz
#Res BH 1 MHz #YBW 3 MH=z #5weep 1 5 (8192 pts)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, A ’ 4@

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

WiReELESS
a DEKRA company

CHANNEL: HIGHEST

Ref 48 dEm Atten 26 dB

#Pegk
Log
1@
dB/
Dffst
3@
dB

Dl
-13.0
dEm

LgAy

V1 32
53 FC
AR
£
FTun
Swp

D DEKRA

DOC Coupled

TR ERRRTPRRYREREFSIT A AT

Westorniony

Start 18 kHz
#Res BH 106 kHz #WBH 3686 kHz #5n

Note: The peak above the limit is the carrier fierty.

Ref 18 dBm #Atten 18 dB

#Peak
Log
16
dB/
Dffst
30
dB

Dl
-13.8
dBm

LaAy

V1 52
33 FC
AA

£(f)
FTun
Swp

Stop 1.884 A9 GHz
eep 1 5 (8192 pts)

Start 1.888 GHz
#Res BH 1 MHz #YBW 3 MH=z #5weep 1 5 (8192 pts)_

Stop 19,698 GHz
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT4@

a DEKRA company

TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

Ref 48 dEm Atten 2@ dB

D DEKRA

#Faak
Log

18
dBs

OC Coupled

Offst
38
dB

ol
-13.8

dBm

LaPw

W1 s2

53 FC
AA

£
FTun

Swn A

Start 18 kHz
#Res BW 108 kHz #\BH 208 kHz

Note: The peak above the limit is the carrier fierty.

Ref 18 dBEm #Atten 18 dB

Stop 1.606 86 GHz
#Sweepn 1 5 (8192 pts)

#Peak
Log

18
dB/s

Offst

38
dB

]
-13.8

dBm
LaAy

Wl os2

53 FC
AA

£
FTun

Swp

Start 1.088 GHz

#Res BH 1 MHz #YBH 3 MHz

Stop 10.080 GHz
#Sweep 1 5 (8192 pts)_
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, A ’ 4@

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
.ILF. A29 507 456

www.atdwireless.com - C

WiReELESS
a DEKRA company

CHANNEL: HIGHEST

Ref 48 dBm Atten 268 dB

#Peak
Log
18
dB/
Dffst
30
dB

Dl
-13.6
dBEm

LaAy

V1 352
53 FC
RA
£0f
FTun
Swn

Start 10 kHz
#Res BH 100 kHz #UBH 300 kHz

D DEKRA

pC

Coupled

LR POV RO FRIVPU NP VIOUR ST R 0

Drpon o

Note: The peak above the limit is the carrier fiety.

Ref 18

dBm #Atten 10 dB

Stop 1.080 A0 GHz
#5weep 1 5 (8192 pts)

#Peak
Log

1@
dB&/

Offst

38
dB

ol
-13.9

dBm

LoRv MWWW

V1 352

33 FC
AA

£
FTun

Swp

Start 1

288 GHz

Stop 19,008 GHz
#Res BH 1 MHz #/BH 2 MHz #Sweepn 1 5 (8192 pts)
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, g)
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

Ref 48 dEm Atten 28 dE

D DEKRA

#Peak
Log

18
dB/

oc

Coupled

Offst
38
dB

]
-13.8

dBm

LaAy

W1 os2

53 FC
AA

£
FTun

Swn

fmtigpp ey ottt N e

Start 18 kHz
#Res BW 108 kHz #VBH 306 kHz

Note: The peak above the limit is the carrier fiety.

Ref 18 dBm #Htten 18 dB

Stop 1.800 88 GHz

#Sweep 1 5 (8192 pts)

#Peak
Log

18
dB/

Offst

38
dB

ol
-13.8

dBm
LaAw

VL 52

33 FC
AA

£t
FTun

Swp

Start 1,008 GHz
#Res BH 1 MHz #UBH 3 MHz

Stop 16

088 GHz
#5neep 1 5 (8192 pts)
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, g)
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CHANNEL: MIDDLE

Fef 48 dBEm Atten 2@ dB

D DEKRA

#Peak
Log

18
dB/

oc

Coupled

Dffst
38
B

]
-13.8

dBm
LgPy

Wl 52

533 FC
AA

£t
FTun

Swp

Start 18 kHz
#Res BH 160 kHz #\BH 308 kHz

Note: The peak above the limit is the carrier fierty.

Ref 18 dBEm #Atten 18 B

Stop 1.088 80 GHz

#Sweep 1 5 (8192 pts)

#Peak
Log

19
dB/

Offst

38
dB

ol
-13.9

dBm
LaPy |

V1 sz

53 FC
AA

£01:
FTun

Swp

Start 1,008 GHz
#Res BW 1 MHz #/BH 3 MHz

Stop 19.8088 GHz
#5weep 1 5 (8192 pts)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: HIGHEST

Ref 48 dBm Atten 28 dB

AT4@

WiReELESS
a DEKRA company

#Peak
Log

18
de/

oc

Coupled

Offst
k1
dB

ol
-13.9

dBm
Lafw

V1 52

33 FC
AA

g5
FTun

Swp

Start 16 kHz
#Res BW 106 kHz #\/BH 360 kHz

Note: The peak above the limit is the carrier fiey.

Fef 1@ dBm #Htten 18 dB

Stop 1066 80 GHz
#5weep 1 5 (6192 pts)

#Peak
Log

18
dB/

Offst

38
dB

0l
-13.8

dBm
LeAuw

W1 52

53 FC
AA

£0f
FTun

Swp

Start 1.068 GHz

#Res BW 1 MHz #YEH 3 MHz

Stop 18.888 GHz

#oweep 1 5 (81392 pts)

D DEKRA
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

Ref 40 dBm Atten 20 dB
#Peak
Log
14
dB/ OC Coupled
Offst
3@
dB

-13.8
dBm

LaAy

V1 52
53 FC
AA
£0f
FTun
Swp

e e e e P e o o A et e € e et e et

Start 18 kHz Stop 1.080 BA GHz
#Res BH 108 kHz #/BH 308 kHz #5weepn 1 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

Ref 18 dBm #Atten 10 4B
#Peak
Log
18
dB/
Offst
30
dB

Dl
-13.a
dBEm

o WWWW

Y1 352
53 FC
AR
£
FTun
Swp

Start 1.008 GHz Stop 10,886 GHz
#Res BH 1 MHz #JBH 3 MHz #Sween 1 s (8192 prs)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: MIDDLE

Ref 48 dBm Atten 28 dB

AT-

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/
Offst

OC Coupled

38
dB

ol
-13.0

dBm
LaRy

V1 352

53 FC
AA

g1
FTun

Swp

L POVTRPIIN AP UE AP RPUIPS | YWD Py Pvspmowr T T, TV Ve

Start 10 kHz
#Res BH 106 kHz #\WBH 360 kHz

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #Htten 18 dB

Stop 1.086 88 GHz
#Sweep 1 5 (3192 pts)

#Peak
Log

1@
de/
Offst

38
dB

WWMW

Start 1008 GHz

#Res BHW 1 MHz #YBH 3 MHz

Stop 10,806 GHz
#Sweepn 1 5 (8192 pts)

D DEKRA
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: HIGHEST

Ref 48 dBm

AT4.9

WiReELESS
a DEKRA company

Atten 28 dB

D DEKRA

#Peak
Log

18
dB/

bC

Coupled

Offst
38
dB

ol
-13.8

dBm

LeAw

WL 52

53 FC
AA

£t
FTun

Swp

Start 18 kHz
#Res BH 100 kHz

Stop 1.008 80 GHz

#\YBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm

#Atten 16 dB

#3weepn 1 5 (8192 pts)

#Peak
Log

18
dE/

Offst

1
dB

ol
-13.8

dBm ‘

LgRv Wﬁwm

W1 52

33 FC
AA

£(f:
FTun

Swp

Start 1.008 GHz
#Res BN 1 MHz

Stop 19.868 GHz

#VBH 3 MHz

#Sween 1 5 (8192 pts)
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U? > D E KRA

TETRA 22 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

Ref 48 dBm Atten 28 dB
#Peak
Log
16
dB/ OC Coupled
Offst
30
dB

Dl
-13.8
dBm

LaPw

V1 32
33 FC
AR
£0f:
FTun

Swn |

Start 18 kHz Stop 1.6668 60 GHz
#Res BH 1688 kHz #YEH 300 kHz #iweep 1 5 (8192 ptsd)

Note: The peak above the limit is the carrier fiety.

Ref 18 dBm #Atten 10 4B
#Peak
Log
1@
dB/
Offst
3@
dB

-13.9
dBm

LoRy WWW*WWW

Y1 32
83 FC
AA
£0f
FTun
Swp

Start 1800 GHz Stop 10.808 GHz
#Res BH 1 MHz #JBH 3 MHz #Sweep 1 5 (8192 pts)
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CHANNEL: MIDDLE

Ref 48 dBEm Atten 26 dB

D DEKRA

#Peak
Log

19
dB/
Offst

DC Coupled

39
dB

ol
-13.8

dBEm

LaAy

Vi 52

53 FC
AA

£if
FTun

Swp

T e e L e L e

Mkl vy

Start 10 kHz Stop 1.008 88 GHz

#Res BW 108 kHz #\UEW 308 kHz #Sween
Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #ftten 10 dB

1 5 (8192 pts)

#Peak
Log

19
dB/

Dffst

30
dB

ol
-13.8

dBm

Loty WWWW

Wl 352

33 FC
AA

£0fn
FTun

Swp

Start 1,008 GHz

Stop 19.800 GHz

#Res BH 1 MHz #/BH 3 MHz #5neep 1 5 (8192 pts)
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CHANNEL: HIGHEST

Ref 40
#Peak
Log
18
dB/
Dffst
30

dB

Dl
-13.6
dBEm

LaAy

V1 352
53 FC
RA
£
FTun
Swp

Start 10 kHz

dBm Atten 28 dB

D DEKRA

oc

Coupled

| PN IR IR EAEPRE P TN TR L

Stop 1088 @@ GHz

#fes BH 108 kHz #VBH 3688 kHz #Swesp 1 5 (8192 pts)
Note: The peak above the limit is the carrier fieuy.

Ref 18 dBm #Atten 10 dB

#Peak
Log
18
dB/
Dffst
30
dB

Dl
-13.8
dBm

LaAy

V1 sz
53 FC
AR
£
FTun
Swp

Start 1.060 GHz

Stop 10.688 GHz

#Res BH 1 MHz #JBH 3 MHz #Sweep 1 5 (8192 pts)
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a DEKRA company

TETRA 22 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

Ref 48 dBm Atten 28 dB

D DEKRA

#Paak
Log

18

DOC Coupled

PRI PTPIVORIF A TER P PIIOEE IRt L% T

Start 18 kHz
#Res BW 106 kHz #\/BH 206 kHz

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #Atten 10 dB

Stop 1.08@ B3 GHz

#Speep 1 s (8192 pts)

#Peak
Log

18
dB/

Offst

38
dB

ol
-13.8

dBm
LaAw

¥l 52

33 FC
AA

£
FTun

Swp

Start 1.060 GHz

#Res BH 1 MHz #/BW 3 MHz

Stop 16.000 GHz
#Sweep 1 5 (8192 pts)
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AT-

CHANNEL: MIDDLE

Ref 48 odBm Atten 28 dBE

O

WiReELESS

a DEKRA company

D DEKRA

#Peak
Log

18
dB/

OC Coupled

Offst
38
dB

ol
-13.8

dBm
LaAy

V1 52

53 FC
AA

£0f)
FTun

Swp

TR RIS VR TFTRRO S TOROmw Lo, e )

Start 18 kHz
#Res BW 100 kHz #\/BH 300 kHz

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm #Atten 10 dB

Stop 1.086 08 GHz
#Sweep 1 5 (8192 pts)

#Peak
Log

1@
dB/

Offst

38
dB

ol
-13.8

dBm
LaAw

V1 52

WWMMW

53 FC
AA

£
FTun

Swp

Start 1.080 GHz

#Res BH 1 MHz #YBH 3 MHz

Stop 10.088 GHz
#Sweep 1 5 (8192 pts)
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CHANNEL: HIGHEST

Ref 48 dBm

AT-

Atten 26 dB

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/
Offst

DC Coupled

38
dB

ol
-13.8

dBm
LaAy

WL 52

53 FC
AA

Efn
FTun

Swp
| PORIPRVEPRUPUE DPUHOTVRROTIRSY NNIFRUTPRT VWP s T SV

Start 18 kHz
#Res BH 188 kHz

#WBW 308 kHz

Stop 1.060 06 GHz
#5neep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

Ref 18 dBm

#Atten 18 4B

#Peak
Log

18
dB/
Offst

39
dB

-13.8

dBm

W1 52

Lol WM&WWW

33 FC
AA

£
FTun

Swp

Start 1.060 GHz
#Res BH 1 MHz

#/BW 3 MHz

Stop 16,000 GHz
#Smeep 1 5 (8192 pts)_

D DEKRA
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Radiated emissions

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809-824&8&4 MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbynenore than 250 percent of the authorized badithwviAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseesgdency block greater than 37.5 kHz, the powermyf a
emission shall be attenuated below the transmitberer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hé the frequency removed from the center ofalier channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégcmore than 75 kHz, the attenuation of any eimiss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenraagput power (P) by at least 43 + 10log (P) dEsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gifid in a 1 MHz bandwidth for frequencies gre#tan 1
GHz.

For operations in the 758-775 MHz and 788-805 MHads, all emissions including harmonics in the bH5B-
1610 MHz shall be limited to =70 dBW (-40 dBm)/MH=zuivalent isotropically radiated power (EIRP) for
wideband signals, and —-80 dBW (-50 dBm) EIRP fartdite emissions of less than 700 Hz bandwidth ther
purpose of equipment authorization, a transmittetl e tested with an antenna that is representafi the type
that will be used with the equipment in normal @pien.

METHOD

The measurement was performed with the EUT insidareechoic chamber. The RF output connector oEtHE
is terminated with an attenuator and a 50 ohm load.

For emissions in the band 1559-1610 MHz the EUT teated with an antenna that is representativéetype
that will be used with the equipment in normal @pien.

The spectrum was scanned from 30 MHz to at leastLl@th harmonic of the highest frequency generaidun
the equipment.

The EUT was placed on a non-conductive stand at wmeBer distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasmements above 1 GHz.

Detected emissions were maximized at each frequeyaptating the EUT and adjusting the measuringam
height and polarization. The maximum meter readiag recorded.

Each detected emission is substituted by the Sutisti method in accordance with the ANSI/TIA-6032D10.

The test was performed with the equipment transigifirst in only TETRA, Tl D-LMR or P25 mode (wdrsase)
and repeated with the BT EDR radio transmittingutiemeously in the worst case of modulation (GFZH;
DQPK or 8-DPSK) to check the impact of the co-lawmatof both radio interfaces. The results and phmtow
show the worst results obtained in both modes.
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RESULTS
769-775 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwidlth.

A preliminary scan determined the P25 8.1 kHz badtiwas the worst case. The following tables amdspshow
the results for P25 8.1 kHz bandwidth.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz
No spurious signals were found in all the range.

2. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz
No spurious signals were found in all the range.
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AT4@

a DEKRA company

D DEKRA

799-805 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwidalth.
A preliminary scan determined the P25 8.1 kHz badtwas the worst case. The following tables amdspthow

the results for P25 8.1 kHz bandwidth.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz

Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @ -2)+@3)
isotropic radiator)
(dB)
1.598000 -33.55 1000 RMS Vertica -51.78 1.79 8.45 -45.12
Note: The signal detected is not a discrete emissidess than 700 Hz bandwidth.
2. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.
Frequency range 1559 MHz-1610 GHz
Substitution method data
Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @L-2+@®3
isotropic radiator)
(dB)

1.6099312 -33.23 1000 RMS Vertical -50.07 1.82 8.50 -43.39
Note: The signal detected is not a discrete emissidess than 700 Hz bandwidth.
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809-824 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHanlolwidth as the worst case. The following tableas @lots
show the results for TI D-LMR 20 kHz bandwidth.

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

2. CHANNEL: MIDDLE.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

3. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.
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854-869 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHanlolwidth as the worst case. The following tableas @lots
show the results for TI D-LMR 20 kHz bandwidth.

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

2. CHANNEL: MIDDLE.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

3. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Measurement uncertainty (dB) <+3.88 for f < 1GHz
<+4.87 for f> 1 GHz up to 18 GHz

Verdict: PASS
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AT4 wireless, S.A.U.
Parque Tecnolégico de Andalucia, U? D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

FREQUENCY RANGE 30 MHz-1000 MHz.

769-775 MHz band.
CHANNEL: LOWEST.

RBW 100 kHz
VBW 300 kHz

Ref 0 dBm Att 0 dB SWT 1 s
0 Offget 2.1 dB
F-10
D1 -13 Bm
VIEW)|

-20
-30
--40
F-50

0
F-70
F-80
F-90
-100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah

CHANNEL: HIGHEST.

RBW 100 kHz
VBW 300 KkHz
Ref 0 dBm Att 0 dB SWT 1 s

F-10
D1 -13 {iBm

F-30

--70

F-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fiitieah
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799-805 MHz band.
CHANNEL: LOWEST.

RBW 100 kHz
VBW 300 kHz
Ref 0 dBm Attt 0 dB SWT 1 s

F-10

L,

[--30

[--40

70

--80

--90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah

CHANNEL: HIGHEST.

RBW 100 kHz
VBW 300 kHz
Ref 0 dBm Att 0 dB SWT 1 s

F-10
D1 13 diBm

.

--30

--40

--70

--80

F-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah
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809-824 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

-10

D1 —-13 {iBm

F-30

-40

--70

-80

F-90

F-100

Start 230 MHz 97 MHz,/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah

CHANNEL: MIDDLE.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm ALt 0 de SWT 1 =

Offget 2.1 dB

--10

Dl -13 Bm
--30
--40

--90

[--100

Start 30 MHz 97 MHzZ/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah
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CHANNEL: HIGHEST.

® RBW 100 KHz
VBW 300 kHz

Ref -5 dBm Attt 0 dB SWT 1 s

Offget 2.1 dB

--10

D1l -13 Bm
20
--30

F-80

—-20

--100

Start 30 MHz 97 MHz/ Stop 1 GHz
Note: The carrier has been attenuated using a fitiaah
854-869 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Attt 0 dB SWT 1 s

Offget 2.1 de

F-10
D1 -13 Bm
--20
F-30
F-40

-80

-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah
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CHANNEL: MIDDLE.

@

Fef -5 dBm

aT42 B DEKRA

WireLesS

EKRA company

RBW 100 KkHz
VBW 300 KHz
Att 0 dB SWT 1 s

Of £

-1

dB

F-10

D1 -13

--20

F-30

F-40

--70

F-80

F-90

-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah

CHANNEL: HIGHEST.

@

RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Attt 0 de SWT 1 =
Offget z2.1 de
F-10
Dl -13 Bm
--20
F-30
F-40

F-680

F-90

F-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah
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O

WireLess
RA company

AT D DEKRA

a DE

FREQUENCY RANGE 1 GHz to 10 GHz.

769-775 MHz band.
CHANNEL: LOWEST.

( MultiView

Spectrum

RefLevel 0.00 dBm
Att
TDF

0dB SWT 1=

1 Frequency Sweep

|

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

-10 dem

H1 -12.000 dBm

-20 dBmn

-30 dem

-40 dem

-50 dem

-60 dbm

-B0 dem

-90 dem

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att OdBe & SWT 1= o VBW 3MHz Mode Auto Sweep

TOF

1 Frequency Sweep

-10 dém

HL -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-80 dBm

-80 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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799-805 MHz band.
CHANNEL: LOWEST.

MultiView

Ref Level 0.00 dBm
Att
TOF

-10 dBm

Spectrum

0dB SWT 13

1 Frequency Sweep

AT4@

WiReELESS
a DEKRA company

REBW 1 MHz
WBW 3 MHz Mode Auto Sweep

-20 dBm

H1 -13.000 dBrm

-30 dBm

-40 dBm

S0 dbm

-60 dBm

-0 dem

-90 dBm

1.0 GHz

CHANNEL: HIGHEST.

MultiView

-10 dBm

Spectrum

Ref Level 0.00 dBm
Att
TOF

OdB » SWT 1s

1 Frequency Sweep

30000 pts 900.0 MHz /

10.0 GH=z

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

-20 dBm

H1 -13.000 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dem

-80 dBm

-390 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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AT4 wireless, S.A.U.
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809-824 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att OdB & SWT 1s & VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 derm

-20 dBm

-30 dBm

-40 dBrm

-50 dBm

-0 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: MIDDLE.

MultiView | Spectrum | D

Ref Level D.00 dBm RBW 1 MHz
Att 0dB & SWT 1s & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dem

-40 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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WireLess
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CHANNEL: HIGHEST.

MultiView | Spectrum | D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1is & VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBrmn

H1 -13.000 derm

-20 dBm

-20 dém

-40 dBrn

-80 dBm

-90 dBrm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

854-869 MHz band.
CHANNEL: LOWEST.

Multiview | Spectrum 1 .

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 15 & VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -12.000 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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CHANNEL: MIDDLE.

MultiView | Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 1s @ ¥BW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dem

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-80 dBm

-90 dem

1.0 GHz 30000 pts 900.0 MHz / 10.0 GHz

CHANNEL: HIGHEST.

MultiView Spectrum | D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dE = SWT 1z @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBr

-20 dBm

-30 dBm

-40 dBrm

-50 dBm

-60 dBrm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

Report No: (NIE)
51697RRF.002 Page 127 of 129 2017-01-10



AT4 wireless, S.A.U. {
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